UL INTERNATIONAL GERMANY GMBH TEST REPORT NO: UL-RPT-RP-11909763-3516-FCC-UNII2C
TEST REPORT VERSION 1.0 ISSUE DATE: 13 MARCH 2020

Transmitter Maximum Power Spectral Density (continued)
Results: 802.11a/ 20 MHz / 12Mbit / MIMO / Port 1+2+3+4 / PWL 16 /8 dBi Antenna/ Port 1

Spectrum o Spectrum -
Ref Level 35.00 dam  Offset 26.35 0B & RBW 1MHz Ref Level 35.00 d8m  Offset 26.35 0B & RBW 1MHz
o Att 20d8 SWT  57yus  VBW 3MHz  Mode Auto FFT o Att 2008 SWT  57yus  VBW 3MHz  Mode Auto FFT
SGL Count 200/200 SGL Count 200/200
f@17m View f@17m View
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Bottom+1 Channel Middle Channel
Spectrum [E]

Ref Level 35.00 dam  Offset 26.35 0B & RBW 1MHz
o At 2008 SWT  57yus  VBW 3MHz  Mode Auto FFT
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@®1Pm View

mi[1] -4.29 dBm
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Top Channel

Result: Pass
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UL INTERNATIONAL GERMANY GMBH TEST REPORT NO: UL-RPT-RP-11909763-3516-FCC-UNII2C
TEST REPORT VERSION 1.0 ISSUE DATE: 13 MARCH 2020

Transmitter Maximum Power Spectral Density (continued)
Results: 802.11a/ 20 MHz / 12Mbit / MIMO / Port 1+2+3+4 / PWL 16/ 8 dBi Antenna / Port 2

Spectrum [5] Spectrum [E]
Ref Level 35.00 dam  Offset 26.35 0B & RBW 1MHz Ref Level 35.00 d8m  Offset 26.35 0B & RBW 1MHz
o aut 2043 SWT  57us  VBW 3MHz  Mode Auto FFT o aut 2008 SWT  57us  VBW 3MHz  Mode Auto FFT
SGL Count 200/200 SGL Count 200/200
@17m view @17m view
m1[1] -4.83 dBm| m1[1] -4.34 dBm|
a0d 5.516032620 GHz a0d 5.582620230 GHz
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11909763 11909763
Date: 11 MAR 2020 10:17.04 ate: 21 FEB.2020 08:18:00
Bottom+1 Channel Middle Channel
Spectrum [E]
Ref Level 35.00 dam  Offset 26.35 0B & RBW 1MHz
o att 2048 SWT 575 VBW 3MHz  Made Auto FFT
SGL Count 200/200
017 View
m1[1] -5.07 dBm|
a0d 5.697063840 GHz
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Top Channel
Result: Pass
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UL INTERNATIONAL GERMANY GMBH TEST REPORT NO: UL-RPT-RP-11909763-3516-FCC-UNII2C
TEST REPORT VERSION 1.0 ISSUE DATE: 13 MARCH 2020

Transmitter Maximum Power Spectral Density (continued)
Results: 802.11a/ 20 MHz / 12Mbit / MIMO / Port 1+2+3+4 / PWL 16/ 8 dBi Antenna / Port 3

Spectrum [5] Spectrum [E]
Ref Level 35.00 dam  Offset 26.35 0B & RBW 1MHz Ref Level 35.00 d8m  Offset 26.35 0B & RBW 1MHz
o aut 2043 SWT  57us  VBW 3MHz  Mode Auto FFT o aut 2008 SWT  57us  VBW 3MHz  Mode Auto FFT
SGL Count 200/200 SGL Count 200/200
@17m view @17m view
m1[1] -4.57 dBm| m1[1] -4.19 dBm|
a0d 5.518093180 GHz a0d 5.582856470 GHz
204 204
10 df 10 df
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ate: 11 MAR 2020 10:17.17 Date: 21 FEB.2020 08:19:19
Bottom+1 Channel Middle Channel
Spectrum [E]
Ref Level 35.00 dam  Offset 26.35 0B & RBW 1MHz
o att 2048 SWT 575 VBW 3MHz  Made Auto FFT
SGL Count 200/200
017 View
m1[1] -6.05 dBm|
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204
10 df
08
Y N N
10d \
/ \
-20d
/
/ \\
30 4 -
[rem= =
50 dey
60 dBm
CF 5.7 GHz 32001 pts Span 30.0 MHz
)il CRNRRARRY wa
11909763
Date: 11 MAR 2020 10:35:24
Top Channel
Result: Pass
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UL INTERNATIONAL GERMANY GMBH TEST REPORT NO: UL-RPT-RP-11909763-3516-FCC-UNII2C

TEST REPORT VERSION 1.0 ISSUE DATE: 13 MARCH 2020

Transmitter Maximum Power Spectral Density (continued)
Results: 802.11a/ 20 MHz / 12Mbit / MIMO / Port 1+2+3+4 / PWL 16 /8 dBi Antenna/ Port 4

Spectrum o Spectrum -
Ref Level 35.00 dam  Offset 26.35 0B & RBW 1MHz Ref Level 35.00 d8m  Offset 26.35 0B & RBW 1MHz

o Att 20d8 SWT  57yus  VBW 3MHz  Mode Auto FFT o Att 2008 SWT  57yus  VBW 3MHz  Mode Auto FFT

SGL Count 200/200 SGL Count 200/200

f@17m View f@17m View

m1[1] -5.57 dBm| m1[1] -5.28 dBm|
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Result: Pass
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UL INTERNATIONAL GERMANY GMBH

TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3516-FCC-UNII2C

ISSUE DATE: 13 MARCH 2020

Transmitter Maximum Power Spectral Density (continued)

Results: 802.11a /20 MHz / 54Mbit / MIMO / Port 1+2+3+4 / PWL 15/8 dBi Antenna

Duty Cycle it L Duty Cycle St 2
Channel Port 1 PSD Cor)r/ec)t/ion Corrected Port 2 PSD Cor¥ec¥ion Corrected
(dBm/MHz) (dB) PSD (dBm/MHz) (dB) PSD
(dBm/MHz) (dBm/MHz)
Bottom -6.2 1.7 -4.5 -6.1 1.7 -4.4
Port 3 Port 4
Channel Port 3 PSD ggtr)r/e((::i/i(c:)lr? Corrected Port 4 PSD Blcj)tr)rle%}[/iglr? Corrected
(dBm/MHz) (dB) PSD (dBm/MHz) (dB) PSD
(dBm/MHz) (dBm/MHz)
Bottom -7.0 1.7 -5.3 -7.2 1.7 -5.5
Corrected Corrected Corrected Corrected P%grigiz::(;d'
Channel PSD Port 1 PSD Port 2 PSD Port 3 PSD Port 4 PSD
(dBm/MHz) (dBm/MHz) (dBm/MHz) (dBm/MHz) (dBm/MHz2)
Bottom -4.5 -4.4 -5.3 -5.5 0.9
Combined
Channel Conducted PSD Limit (dBm/MHz) Margin (dB) Result
(dBm/MHz)
Bottom 0.9 2.9 2.0 Complied

Result: Pass
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UL INTERNATIONAL GERMANY GMBH TEST REPORT NO: UL-RPT-RP-11909763-3516-FCC-UNII2C
TEST REPORT VERSION 1.0 ISSUE DATE: 13 MARCH 2020

Transmitter Maximum Power Spectral Density (continued)
Results: 802.11a/ 20 MHz / 54Mbit / MIMO / Port 1+2+3+4 / PWL 15/ 8 dBi Antenna/ Port 1

RefLevel 3500 d8m  Offset 26.85 08 & RBW 1 MHz

o At 2008 SWT  57us  VBW 3MHz  Mode Auto FFT
SGL Count 200/200

@17 View

7

Mi[1] 6.15 dBm
5.493871750 GHz|

-50 dBm

-60 dBm

CF 5.5 GHz 32001 pts Span 30.0 MHz

-
CINRNANTD wa

11808763
Pate: 27 FEB 2020 121703

Bottom Channel

Result: Pass
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UL INTERNATIONAL GERMANY GMBH TEST REPORT NO: UL-RPT-RP-11909763-3516-FCC-UNII2C
TEST REPORT VERSION 1.0 ISSUE DATE: 13 MARCH 2020

Transmitter Maximum Power Spectral Density (continued)
Results: 802.11a/ 20 MHz / 54Mbit / MIMO / Port 1+2+3+4 / PWL 15/ 8 dBi Antenna / Port 2

RefLevel 3500 d8m  Offset 26.85 08 & RBW 1 MHz

o At 2008 SWT  57us  VBW 3MHz  Mode Auto FFT
SGL Count 200/200

@17 View

7

Mi[1] 6.14 dBm
5.494984530 GHz|

-50 dBm

-60 dBm

CF 5.5 GHz 32001 pts Span 30.0 MHz

-
CINRNANTD wa

11808763
Pate: 27 FEB 2020 12.18:21

Bottom Channel

Result: Pass
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UL INTERNATIONAL GERMANY GMBH TEST REPORT NO: UL-RPT-RP-11909763-3516-FCC-UNII2C
TEST REPORT VERSION 1.0 ISSUE DATE: 13 MARCH 2020

Transmitter Maximum Power Spectral Density (continued)
Results: 802.11a/ 20 MHz / 54Mbit / MIMO / Port 1+2+3+4 / PWL 15/ 8 dBi Antenna / Port 3

RefLevel 3500 d8m  Offset 26.85 08 & RBW 1 MHz

o At 2008 SWT  57us  VBW 3MHz  Mode Auto FFT
SGL Count 200/200

@17 View

7

Mi[1] 7.01 dm)
5.494728600 GHz|

-50 dBm

-60 dBm

CF 5.5 GHz 32001 pts Span 30.0 MHz

-
CINRNANTD wa

11808763
POate: 27 FEB 2020 12.19:40

Bottom Channel

Result: Pass

Page 681 of 760 FCC 15.407 WLAN- Template Vers. 1.4

)



UL INTERNATIONAL GERMANY GMBH

TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3516-FCC-UNII2C

ISSUE DATE: 13 MARCH 2020

Transmitter Maximum Power Spectral Density (continued)

Results: 802.11a/ 20 MHz / 54Mbit / MIMO / Port 1+2+3+4 / PWL 15/ 8 dBi Antenna / Port 4

Result: Pass

7

RefLevel 3500 d8m  Offset 26.85 08 & RBW 1 MHz
o At 2008 SWT  57us  VBW 3MHz  Mode Auto FFT
SGL Count 200/200

@ 1Rm View

M1[1]

7.24 dBm|
5.505322960 GHz|

-50 dBm

-60 dBm

CF 5.5 GHz 32001 pts

aig

11808763
Pate: 27 FEB 2020 12.20:58

Span 30.0 MHz

Bottom Channel
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UL INTERNATIONAL GERMANY GMBH TEST REPORT NO: UL-RPT-RP-11909763-3516-FCC-UNII2C
TEST REPORT VERSION 1.0 ISSUE DATE: 13 MARCH 2020

Transmitter Maximum Power Spectral Density (continued)
Results: 802.11a/ 20 MHz / 54Mbit / MIMO / Port 1+2+3+4 / PWL 16/ 8 dBi Antenna

Duty Cycle it L Duty Cycle St 2
Channel Port 1 PSD Cor)r/ec)t/ion Corrected Port 2 PSD Cor¥ec¥ion Corrected
(dBm/MHz) (dB) PSD (dBm/MHz) (dB) PSD
(dBm/MHz) (dBm/MHz)
Bottom+1 -4.4 1.7 -2.7 -5.4 1.7 -3.7
Middle -4.4 1.7 -2.7 -5.4 1.7 -3.7
Top -4.3 1.7 -2.6 -4.6 1.7 -2.9
Port 3 Port 4
Channel Port 3 PSD chJ)tr)r/ec(::i/iglr? Corrected Port 4 PSD gg'?rlecc::}[/iglr? Corrected
(dBm/MHz) (dB) PSD (dBm/MHz) (dB) PSD
(dBm/MHz) (dBm/MHz)
Bottom+1 -5.8 1.7 -4.1 -6.1 1.7 -4.4
Middle -4.9 1.7 -3.2 -5.8 1.7 -4.1
Top -6.2 1.7 -4.5 -6.0 1.7 -4.3
Corrected Corrected Corrected Corrected ng:}gizr:r:;‘l
Channel PSD Port 1 PSD Port 2 PSD Port 3 PSD Port 4 PSD
(dBm/MHz) (dBm/MHz) (dBm/MHz) (dBm/MHz) (dBm/MHz)
Bottom+1 -2.7 -3.7 -4.1 -4.4 1.8
Middle -2.7 -3.7 -3.2 -4.1 2.2
Top -2.6 -2.9 -4.5 -4.3 2.2
Combined
Channel Conducted PSD Limit (dBm/MHz) Margin (dB) Result
(dBm/MHz)
Bottom+1 1.8 2.9 1.1 Complied
Middle 2.2 2.9 0.7 Complied
Top 2.2 2.9 0.7 Complied
Result: Pass
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UL INTERNATIONAL GERMANY GMBH TEST REPORT NO: UL-RPT-RP-11909763-3516-FCC-UNII2C
TEST REPORT VERSION 1.0 ISSUE DATE: 13 MARCH 2020

Transmitter Maximum Power Spectral Density (continued)
Results: 802.11a/ 20 MHz / 54Mbit / MIMO / Port 1+2+3+4 / PWL 16 /8 dBi Antenna/ Port 1

Spectrum a Spectrum [E]
Ref Level 35.00 dam  Offset 26.35 0B & RBW 1MHz Ref Level 35.00 d8m  Offset 26.35 0B & RBW 1MHz
o aut 2043 SWT  57us  VBW 3MHz  Mode Auto FFT o aut 2008 SWT  57us  VBW 3MHz  Mode Auto FFT
SGL Count 200/200 SGL Count 200/200
@17m view @17m view
m1[1] -4.40 dBm| m1[1] -4.38 dBm|
a0d 5.524027370 GHz a0d 5.586210740 GHz
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)il CRNRRARRY wa [ )il CRNRRARRY wa
11909763 11909763
ate: 27 FEB.2020 132753 Pate: 11 MAR 2020 102325
Bottom+1 Channel Middle Channel
Spectrum [E]
Ref Level 35.00 dam  Offset 26.35 0B & RBW 1MHz
o att 2048 SWT 575 VBW 3MHz  Made Auto FFT
SGL Count 200/200
017 View
m1[1] -4.25 dBm|
a0d 5.702344610 GHz
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ate: 11 MAR 2020 10:31.08
Top Channel
Result: Pass
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UL INTERNATIONAL GERMANY GMBH TEST REPORT NO: UL-RPT-RP-11909763-3516-FCC-UNII2C
TEST REPORT VERSION 1.0 ISSUE DATE: 13 MARCH 2020

Transmitter Maximum Power Spectral Density (continued)
Results: 802.11a/ 20 MHz / 54Mbit / MIMO / Port 1+2+3+4 / PWL 16/ 8 dBi Antenna / Port 2

Spectrum a Spectrum [E]
Ref Level 35.00 dam  Offset 26.35 0B & RBW 1MHz Ref Level 35.00 d8m  Offset 26.35 0B & RBW 1MHz
o aut 2043 SWT  57us  VBW 3MHz  Mode Auto FFT o aut 2008 SWT  57us  VBW 3MHz  Mode Auto FFT
SGL Count 200/200 SGL Count 200/200
@17m view @17m view
m1[1] -5.42 dBm| m1[1] -5.44 dBm|
a0d 5.515838570 GHz a0d 5.581062150 GHz
20 20
10 10
0 08
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ate: 27 FEB.2020 132911 pate 11 MAR 2020 10:23:41
Bottom+1 Channel Middle Channel
Spectrum [E]
Ref Level 35.00 dam  Offset 26.35 0B & RBW 1MHz
o att 2048 SWT 575 VBW 3MHz  Made Auto FFT
SGL Count 200/200
017 View
m1[1] -4.59 dBm|
a0d 5.697687260 GHz
204
10 df
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)il J CRNRRARRY wa
11909763
ate: 11 MAR 2020 10:31:13
Top Channel
Result: Pass
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UL INTERNATIONAL GERMANY GMBH TEST REPORT NO: UL-RPT-RP-11909763-3516-FCC-UNII2C
TEST REPORT VERSION 1.0 ISSUE DATE: 13 MARCH 2020

Transmitter Maximum Power Spectral Density (continued)
Results: 802.11a/ 20 MHz / 54Mbit / MIMO / Port 1+2+3+4 / PWL 16/ 8 dBi Antenna / Port 3

Spectrum o Spectrum -
Ref Level 35.00 dam  Offset 26.35 0B & RBW 1MHz Ref Level 35.00 d8m  Offset 26.35 0B & RBW 1MHz
o Att 20d8 SWT  57yus  VBW 3MHz  Mode Auto FFT o Att 2008 SWT  57yus  VBW 3MHz  Mode Auto FFT
SGL Count 200/200 SGL Count 200/200
f@17m View f@17m View
m1[1] -5.84 dBm| m1[1] -4.94 dBm|
u 5.513504270 GHz a0d 5.574330180 GHz
20 20
10 10
0 0 .
e 2 N S /_,._!\ o .
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CRNRRARRY wa [ )il J CRNRRARRY wa
11909763 11909763
ate: 27 FEB.2020 1330:30 pate 11 MAR 2020 102353

Bottom+1 Channel Middle Channel
Spectrum [E]

Ref Level 35.00 dam  Offset 26.35 0B & RBW 1MHz
o At 2008 SWT  57yus  VBW 3MHz  Mode Auto FFT
SGL Count 200/200

@®1Pm View

mi[1] -6.19 dBm
5.704101430 GH|

CF 5.7 GHz 32001 pts Span 30.0 MHz

11909763
Pate. 11.MAR 2020 10:31.18

Top Channel

Result: Pass
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UL INTERNATIONAL GERMANY GMBH

TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3516-FCC-UNII2C

ISSUE DATE: 13 MARCH 2020

Transmitter Maximum Power Spectral Density (continued)

Results: 802.11a/ 20 MHz / 54Mbit / MIMO / Port 1+2+3+4 / PWL 16/ 8 dBi Antenna / Port 4

Spectrum

=]

Ref Level 35.00 dam  Offset 26.35 0B & RBW 1MHz

Spectrum

]

Ref Level 35.00 d8m  Offset 26.35 0B & RBW 1MHz

Pate: 27 FEB.2020 133148

o aut 2043 SWT  57us  VBW 3MHz  Mode Auto FFT o aut 2008 SWT  57us  VBW 3MHz  Mode Auto FFT

SGL Count 200/200 SGL Count 200/200

@17m view @17m view

m1[1] -6.09 dBm| m1[1] -5.82 dBm|

a0d 5.521379020 GHz a0d 5.584009560 GHz
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Bottom+1 Channel

Spectrum

=)

Ref Level 35.00 dam  Offset 26.35 0B & RBW 1MHz
o At 2008 SWT  57yus  VBW 3MHz  Mode Auto FFT
SGL Count 200/200

@®1Pm View

mi[1]

-6.03 dBm|
5.701064970 GHe|

60 dBm-

CF 5.7 GHz 32001 pts
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11909763
Pate. 11.MAR 2020 10:31.23

Span 30.0 MHz

Top Channel

Result: Pass

Middle Channel
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UL INTERNATIONAL GERMANY GMBH

TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3516-FCC-UNII2C

ISSUE DATE: 13 MARCH 2020

Transmitter Maximum Power Spectral Density (continued)

Results: 802.11n / HT20 / MCS1 / MIMO / Port 1+2+3+4 / PWL 15/8 dBi Antenna

Duty Cycle it L Duty Cycle it 2
Channel Port 1 PSD Cor)r/ec)t/ion Corrected Port 2 PSD Cor¥ec¥ion Corrected
(dBm/MHz) (dB) PSD (dBm/MHz) (dB) PSD
(dBm/MHz) (dBm/MHz)
Bottom -4.4 0.9 -3.5 -4.0 0.9 -3.1
Port 3 Port 4
Channel Port 3 PSD ggtr)r/e((::i/ii)lr? Corrected Port 4 PSD Blcj)tr)rle%}[/iglr? Corrected
(dBm/MHz) (dB) PSD (dBm/MHz) (dB) PSD
(dBm/MHz) (dBm/MHz)
Bottom -5.2 0.9 -4.3 -5.6 0.9 -4.7
Corrected Corrected Corrected Corrected P%grigiz::(;d'
Channel PSD Port 1 PSD Port 2 PSD Port 3 PSD Port 4 PSD
(dBm/MHz) (dBm/MHz) (dBm/MHz) (dBm/MHz) (dBm/MHz2)
Bottom -3.5 -3.1 -4.3 -4.7 2.1
Combined
Channel Conducted PSD Limit (dBm/MHz) Margin (dB) Result
(dBm/MHz)
Bottom 2.1 2.9 0.8 Complied

Result: Pass
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UL INTERNATIONAL GERMANY GMBH

TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3516-FCC-UNII2C

ISSUE DATE: 13 MARCH 2020

Transmitter Maximum Power Spectral Density (continued)

Results: 802.11n / HT20 / MCS1 / MIMO / Port 1+2+3+4 / PWL 15/8 dBi Antenna/Port 1

Result: Pass

7

RefLevel 3500 d8m  Offset 26.85 08 & RBW 1 MHz
o At 2008 SWT  57us  VBW 3MHz  Mode Auto FFT
SGL Count 200/200

@ 1Rm View

M1[1]

5.50374D510 GHz]

4.40 dBm|

[0 aBm—

-50 dBm

-60 dBm

CF 5.5 GHz 32001 pts

aig

11808763
Pate: 27 FEB 2020 14.05:29

Span 30.0 MHz

Bottom Channel

)
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UL INTERNATIONAL GERMANY GMBH

TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3516-FCC-UNII2C

ISSUE DATE: 13 MARCH 2020

Transmitter Maximum Power Spectral Density (continued)

Results: 802.11n / HT20 / MCS1 / MIMO / Port 1+2+3+4 / PWL 15/8 dBi Antenna/ Port 2

Result: Pass

7

RefLevel 3500 d8m  Offset 26.85 08 & RBW 1 MHz
o At 2008 SWT  57us  VBW 3MHz  Mode Auto FFT
SGL Count 200/200

@ 1Rm View

M1[1]

5.498536610 GHz|

3.98 dBm)|

-50 dBm

-60 dBm

CF 5.5 GHz 32001 pts

aig

11808763
Pate: 27 FEB 2020 14.08:47

Span 30.0 MHz

Bottom Channel

)
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UL INTERNATIONAL GERMANY GMBH

TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3516-FCC-UNII2C

ISSUE DATE: 13 MARCH 2020

Transmitter Maximum Power Spectral Density (continued)

Results: 802.11n / HT20 / MCS1 / MIMO / Port 1+2+3+4 / PWL 15/ 8 dBi Antenna/Port 3

Result: Pass

jo Al

7

RefLevel 3500 d8m  Offset 26.85 08 & RBW 1 MHz

2008 SWT 57ps VBW 3 MHz  Mode Auto FFT

SGL Count 2004200

@ 1Rm View

M1[1]

5.16 dBm)|
5.498100680 GHz|

-50 dBm

-60 dBm

CF 5.5 GHz

32001 pts

Span 30.0 MHz

11808763

aig

POate: 27 FEB 2020 14.08:05

Bottom Channel

)
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UL INTERNATIONAL GERMANY GMBH TEST REPORT NO: UL-RPT-RP-11909763-3516-FCC-UNII2C

TEST REPORT VERSION 1.0 ISSUE DATE: 13 MARCH 2020

Transmitter Maximum Power Spectral Density (continued)
Results: 802.11n / HT20 / MCS1 / MIMO / Port 1+2+3+4 / PWL 15/ 8 dBi Antenna/ Port 4

RefLevel 3500 d8m  Offset 26.85 08 & RBW 1 MHz

o At 2008 SWT  57us  VBW 3MHz  Mode Auto FFT
SGL Count 200/200

@17 View

7

Mi[1] 5.53 dBm)
5.502504920 GHz|

-50 dBm

-60 dBm

CF 5.5 GHz 32001 pts Span 30.0 MHz

-
CINRNANTD wa

11808763
POate: 27 FEB 2020 14.09:24

Bottom Channel

Result: Pass
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UL INTERNATIONAL GERMANY GMBH

TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3516-FCC-UNII2C

ISSUE DATE: 13 MARCH 2020

Transmitter Maximum Power Spectral Density (continued)

Results: 802.11n / HT20 / MCS1 / MIMO / Port 1+2+3+4 / PWL 16 /8 dBi Antenna

Duty Cycle it L Duty Cycle St 2
Channel Port 1 PSD Cor)r/ec)t/ion Corrected Port 2 PSD Cor¥ec¥ion Corrected
(dBm/MHz) (dB) PSD (dBm/MHz) (dB) PSD
(dBm/MHz) (dBm/MHz)
Bottom+1 -3.6 0.9 -2.7 -4.3 0.9 -3.4
Middle -3.6 0.9 -2.7 -5.0 0.9 -4.1
Top -3.7 0.9 -2.8 -5.8 0.9 -4.9
Port 3 Port 4
Channel Port 3 PSD chJ)tr)r/ec(::i/iglr? Corrected Port 4 PSD gg'?rlecc::}[/iglr? Corrected
(dBm/MHz) (dB) PSD (dBm/MHz) (dB) PSD
(dBm/MHz) (dBm/MHz)
Bottom+1 -3.9 0.9 -3.0 -5.3 0.9 -4.4
Middle -4.8 0.9 -3.9 -6.2 0.9 -5.3
Top -4.9 0.9 -4.0 -5.0 0.9 -4.1
Corrected Corrected Corrected Corrected ng:}gizr:r:;‘l
Channel PSD Port 1 PSD Port 2 PSD Port 3 PSD Port 4 PSD
(dBm/MHz) (dBm/MHz) (dBm/MHz) (dBm/MHz) (dBm/MHz)
Bottom+1 -2.7 -3.4 -3.0 -4.4 2.4
Middle 2.7 -4.1 -3.9 -5.3 1.7
Top -2.8 -4.9 -4.0 -4.1 1.8
Combined
Channel Conducted PSD Limit (dBm/MHz) Margin (dB) Result
(dBm/MHz)
Bottom+1 2.4 2.9 0.5 Complied
Middle 1.7 2.9 1.2 Complied
Top 1.8 2.9 11 Complied

Result: Pass

)
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UL INTERNATIONAL GERMANY GMBH TEST REPORT NO: UL-RPT-RP-11909763-3516-FCC-UNII2C
TEST REPORT VERSION 1.0 ISSUE DATE: 13 MARCH 2020

Transmitter Maximum Power Spectral Density (continued)
Results: 802.11n / HT20 / MCS1 / MIMO / Port 1+2+3+4 / PWL 16/ 8 dBi Antenna/Port 1

Spectrum [5] Spectrum [E]
Ref Level 35.00 dam  Offset 26.35 0B & RBW 1MHz Ref Level 35.00 d8m  Offset 26.35 0B & RBW 1MHz
o aut 2043 SWT  57us  VBW 3MHz  Mode Auto FFT o aut 2008 SWT  57us  VBW 3MHz  Mode Auto FFT
SGL Count 200/200 SGL Count 200/200
@17m view @17m view
m1[1] -3.60 dBm| m1[1] -3.62 dBm|
a0d 5.527404140 GHz a0d 5.582765540 GHz
20 20
10 10
0 08
L ,‘)1_\ — ~
10 7 10 7
/ \ / \
/ \ / \
20 ; . 20 - s
/ \ / 1
\ I
/ \
30 df 30 df 2
i — [0 dBim—
50 df 50 df
60 d 60 d
CF 5.52 GHz 32001 pts Span 30.0 MHz CF 5.58 GHz 32001 pts Span 30.0 MHz
)il CRNRRARRY wa )il CRNRRARRY wa
11909763 11909763
Date: 12 MAR 2020 09:11:34 ate: 12 MAR 2020 083001
Bottom+1 Channel Middle Channel
Spectrum [E]
Ref Level 35.00 dam  Offset 26.35 0B & RBW 1MHz
o att 2048 SWT 575 VBW 3MHz  Made Auto FFT
SGL Count 200/200
017 View
m1[1] -3.69 dBm|
a0d 5.697607570 GHz
204
10 df
08
1 —
-10 de
/ \
20 df lﬂ \
-20d 7 v
! ‘\
30 df L A
frcr= =
50 dey
60 dBm
CF 5.7 GHz 32001 pts Span 30.0 MHz
)il CRNRRARRY wa
11909763
ate: 12 MAR 2020 0914502
Top Channel
Result: Pass
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UL INTERNATIONAL GERMANY GMBH TEST REPORT NO: UL-RPT-RP-11909763-3516-FCC-UNII2C
TEST REPORT VERSION 1.0 ISSUE DATE: 13 MARCH 2020

Transmitter Maximum Power Spectral Density (continued)
Results: 802.11n / HT20 / MCS1 / MIMO / Port 1+2+3+4 / PWL 16/ 8 dBi Antenna/ Port 2

Ref Level 35.00 dam  Offset 26.35 0B & RBW 1MHz Ref Level 35.00 d8m  Offset 26.35 0B & RBW 1MHz
o aut 2043 SWT  57us  VBW 3MHz  Mode Auto FFT o aut 2008 SWT  57us  VBW 3MHz  Mode Auto FFT
SGL Count 200/200 SGL Count 200/200
@17m view @17m view
m1[1] -4.26 dBm| m1[1] -4.96 dBm|
u 5.521484020 GHz a0d 5.575476700 GHz
20 20
10 10
0 - 0
x|
e —] B [ SR SR
10 r—_\\ -10 dy
/ '\\ / \\
20 ,/ 1 20 dBr / \\
/ \ / \
/ / \
30d -30d
B = -~
50 df 50 df
60 dem 60 d
CF 5.52 GHz 32001 pts Span 30.0 MHz CF 5.58 GHz 32001 pts Span 30.0 MHz
)il CRNRRARRY wa [ )il CRNRRARRY wa
11909763 11909763
pate: 12MAR 2020 091351 ate: 12 MAR 2020 09:30.06
Bottom+1 Channel Middle Channel
Spectrum [E]
Ref Level 35.00 dam  Offset 26.35 0B & RBW 1MHz
o att 2048 SWT 575 VBW 3MHz  Made Auto FFT
SGL Count 200/200
017 View
m1[1] -5.75 dBm|
a0d 5.703501450 GHz
204
10 df
08 —
B Bl R By
-10 de
/ \
-20 df 7 )
{
/ \
30d -
| e dEm— —
50 dey
60 dBm
CF 5.7 GHz 32001 pts Span 30.0 MHz
)il CRNRRARRY wa
11909763
Date: 12 MAR 2020 0914507
Top Channel
Result: Pass
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UL INTERNATIONAL GERMANY GMBH TEST REPORT NO: UL-RPT-RP-11909763-3516-FCC-UNII2C
TEST REPORT VERSION 1.0 ISSUE DATE: 13 MARCH 2020

Transmitter Maximum Power Spectral Density (continued)
Results: 802.11n / HT20 / MCS1 / MIMO / Port 1+2+3+4 / PWL 16/ 8 dBi Antenna/ Port 3

Ref Level 35.00 dam  Offset 26.35 0B & RBW 1MHz Ref Level 35.00 d8m  Offset 26.35 0B & RBW 1MHz
o Att 20d8 SWT  57yus  VBW 3MHz  Mode Auto FFT o Att 2008 SWT  57yus  VBW 3MHz  Mode Auto FFT
SGL Count 200/200 SGL Count 200/200
f@17m View f@17m View
m1[1] -3.88 dBm| m1[1] -4.80 dBm|
a0d 5.517858820 GHz a0d 5.574656420 GHz
20 20
10 10
0 s 0
T T —— PR S R [ .
10 10 ™
J" \\
{ \ / b
20 / 20 7 "
/ 1 / \
/F \ i/ b
-30d -30d
- — _t
e — [
50 df 50 df
60 d 60 d
CF 5.52 GHz 32001 pts Span 30.0 MHz CF 5.58 GHz 32001 pts Span 30.0 MHz
- - .
CRNRRARRY wa [ )il J CRNRRARRY wa
11909763 11909763
ate: 12 MAR 2020 0901328 Date 12 MAR 2020 083011

Bottom+1 Channel Middle Channel
Spectrum [E]

Ref Level 35.00 dam  Offset 26.35 0B & RBW 1MHz

o At 2008 SWT  57yus  VBW 3MHz  Mode Auto FFT
SGL Count 200/200

[ 17m View

mi[1] -4.89 dBm
5.702683040 GH|

60 dBm-

CF 5.7 GHz 32001 pts Span 30.0 MHz

-
(TN we

11909763
Pate. 12 MAR 2020 (9:4512

Top Channel

Result: Pass
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UL INTERNATIONAL GERMANY GMBH TEST REPORT NO: UL-RPT-RP-11909763-3516-FCC-UNII2C
TEST REPORT VERSION 1.0 ISSUE DATE: 13 MARCH 2020

Transmitter Maximum Power Spectral Density (continued)
Results: 802.11n / HT20 / MCS1 / MIMO / Port 1+2+3+4 / PWL 16/ 8 dBi Antenna/ Port 4

Spectrum o Spectrum -
Ref Level 35.00 dam  Offset 26.35 0B & RBW 1MHz Ref Level 35.00 d8m  Offset 26.35 0B & RBW 1MHz
o aut 2043 SWT  57us  VBW 3MHz  Mode Auto FFT o aut 2008 SWT  57us  VBW 3MHz  Mode Auto FFT
SGL Count 200/200 SGL Count 200/200
@17m view @17m view
m1[1] -5.28 dBm| m1[1] -6.24 dBm|
a0d 5.521062150 GHz a0d 5.577533510 GHz
204 204
10 df 10 df
048 08
b | Em—-ﬁ iy .
—t——t |
10 -10 dy
/
2 / \ " / \
21 1 v 21
’i \\ / \‘
30 4 - W -
[ — Faram—] —
50 dey 50 der
60 d 60 d
CF 5.52 GHz 32001 pts Span 30.0 MHz CF 5.58 GHz 32001 pts Span 30.0 MHz
)il CRNRRARRY wa [ )il CRNRRARRY wa
11909763 11909763
ate: 12 MAR 2020 0901148 ate: 12 MAR 2020 09:30:16
Bottom+1 Channel Middle Channel
Spectrum mg
Ref Level 35.00 dam  Offset 26.35 0B & RBW 1MHz
o att 2048 SWT 575 VBW 3MHz  Made Auto FFT
SGL Count 200/200
017 View
m1[1] -4.96 dBm|
a0d 5.696269800 GHz
204
10 df
08 -
_—‘—_’—!l—,——-_
- - —
-10 de
\
/ \
20 o f :
/ \
-30d
[araem= —
50 dey
60 dBm
CF 5.7 GHz 32001 pts Span 30.0 MHz
)il CRNRRARRY wa
11909763
Date: 12 MAR 2020 0904517
Top Channel
Result: Pass
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UL INTERNATIONAL GERMANY GMBH

TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3516-FCC-UNII2C

ISSUE DATE: 13 MARCH 2020

Transmitter Maximum Power Spectral Density (continued)

Results: 802.11n / HT20 / MCS2 / MIMO / Port 1+2+3+4 / PWL 15 /8 dBi Antenna

Duty Cycle it L Duty Cycle St 2
Channel Port 1 PSD Cor)r/ec)t/ion Corrected Port 2 PSD Cor¥ec¥ion Corrected
(dBm/MHz) (dB) PSD (dBm/MHz) (dB) PSD
(dBm/MHz) (dBm/MHz)
Bottom -4.2 1.1 -3.1 -4.1 1.1 -3.0
Port 3 Port 4
Channel Port 3 PSD ggtr)r/e((::i/ii)lr? Corrected Port 4 PSD Blcj)tr)rle%}[/iglr? Corrected
(dBm/MHz) (dB) PSD (dBm/MHz) (dB) PSD
(dBm/MHz) (dBm/MHz)
Bottom -4.7 1.1 -3.6 -5.8 1.1 -4.7
Corrected Corrected Corrected Corrected P%grigiz::(;d'
Channel PSD Port 1 PSD Port 2 PSD Port 3 PSD Port 4 PSD
(dBm/MHz) (dBm/MHz) (dBm/MHz) (dBm/MHz) (dBm/MHz2)
Bottom -3.1 -3.0 -3.6 -4.7 2.3
Combined
Channel Conducted PSD Limit (dBm/MHz) Margin (dB) Result
(dBm/MHz)
Bottom 2.3 2.9 0.6 Complied

Result: Pass

)
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UL INTERNATIONAL GERMANY GMBH

TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3516-FCC-UNII2C

ISSUE DATE: 13 MARCH 2020

Transmitter Maximum Power Spectral Density (continued)

Results: 802.11n / HT20 / MCS2 / MIMO / Port 1+2+3+4 / PWL 15/8 dBi Antenna/Port 1

Result: Pass

7

SGL Count 2004200

RefLevel 3500 d8m  Offset 26.85 08 & RBW 1 MHz
o At 2008 SWT  57us  VBW 3MHz  Mode Auto FFT

@ 1Rm View

M1[1]

5.501714630 GHz|

4.24 dBm|

-50 dBm

-60 dBm

CF 5.5 GHz

32001 pts

aig

11808763
Pate: 27 FEB 2020 14.10:47

Span 30.0 MHz

Bottom Channel

)
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UL INTERNATIONAL GERMANY GMBH TEST REPORT NO: UL-RPT-RP-11909763-3516-FCC-UNII2C

TEST REPORT VERSION 1.0 ISSUE DATE: 13 MARCH 2020

Transmitter Maximum Power Spectral Density (continued)

Results: 802.11n / HT20 / MCS2 / MIMO / Port 1+2+3+4 / PWL 15/8 dBi Antenna/Port 2

RefLevel 3500 d8m  Offset 26.85 08 & RBW 1 MHz

o At 2008 SWT  57us  VBW 3MHz  Mode Auto FFT
SGL Count 200/200

@17 View

7

Mi[1] +.13 dBm
0d 5.494133310 GHz

-50 dBm

-60 dBm

CF 5.5 GHz 32001 pts EEﬂn 30.0 MHz

-
CINRNANTD wa

11808763
Pate: 27 FEB 2020 14:12:05

Bottom Channel

Result: Pass
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UL INTERNATIONAL GERMANY GMBH TEST REPORT NO: UL-RPT-RP-11909763-3516-FCC-UNII2C

TEST REPORT VERSION 1.0 ISSUE DATE: 13 MARCH 2020

Transmitter Maximum Power Spectral Density (continued)

Results: 802.11n / HT20 / MCS2 / MIMO / Port 1+2+3+4 / PWL 15 /8 dBi Antenna/Port 3

Spectrum :E"
RefLevel 3500 dgm  Offset 26.85 d8 & RBW 1 MHz
jo Att 20d8  SWT 5Tps VBW 3 MHz  Mode auto FFT
SGL Count 200/200
@ 1Rm View
Mi[1] 4.70 dBm)|
20d 5.49642074D GHZ|
20di
10 di
0ds
—
10 d '
\\
0 dB f' \‘
/ 4
-30 df / \
\\‘xk
[=+0dBm—
-50 dem
-60 dem
CF 5.5 GHz 32001 pts EEan 30.0 MHz
1 (IR v
11908763
POate: 27 FEB 2020 14:13:23
Bottom Channel
Result: Pass
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UL INTERNATIONAL GERMANY GMBH TEST REPORT NO: UL-RPT-RP-11909763-3516-FCC-UNII2C
TEST REPORT VERSION 1.0 ISSUE DATE: 13 MARCH 2020

Transmitter Maximum Power Spectral Density (continued)
Results: 802.11n / HT20 / MCS2 / MIMO / Port 1+2+3+4 / PWL 15/ 8 dBi Antenna/ Port 4

RefLevel 3500 d8m  Offset 26.85 08 & RBW 1 MHz

o At 2008 SWT  57us  VBW 3MHz  Mode Auto FFT
SGL Count 200/200

@17 View

7

Mi[1] 5.77 dBm
5.501034970 GHz|

-50 dBm

-60 dBm

CF 5.5 GHz 32001 pts Span 30.0 MHz

-
CINRNANTD wa

11808763
POate: 27 FEB 2020 14.14:42

Bottom Channel

Result: Pass
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UL INTERNATIONAL GERMANY GMBH

TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3516-FCC-UNII2C

ISSUE DATE: 13 MARCH 2020

Transmitter Maximum Power Spectral Density (continued)

Results: 802.11n / HT20 / MCS2 / MIMO / Port 1+2+3+4 / PWL 16 /8 dBi Antenna

Duty Cycle it L Duty Cycle St 2
Channel Port 1 PSD Cor)r/ec)t/ion Corrected Port 2 PSD Cor¥ec¥ion Corrected
(dBm/MHz) (dB) PSD (dBm/MHz) (dB) PSD
(dBm/MHz) (dBm/MHz)
Bottom+1 -4.3 1.1 -3.2 -4.5 1.1 -3.4
Middle -3.4 1.1 -2.3 -4.7 1.1 -3.6
Top -4.5 1.1 -3.4 -6.3 1.1 -5.2
Port 3 Port 4
Channel Port 3 PSD chJ)tr)r/ec(::i/iglr? Corrected Port 4 PSD gg'?rlecc::}[/iglr? Corrected
(dBm/MHz) (dB) PSD (dBm/MHz) (dB) PSD
(dBm/MHz) (dBm/MHz)
Bottom+1 -5.2 1.1 -4.1 -6.0 1.1 -4.9
Middle -4.4 1.1 -3.3 5.7 1.1 -4.6
Top -5.0 1.1 -3.9 -5.9 1.1 -4.8
Corrected Corrected Corrected Corrected ng:}gizr:r:;‘l
Channel PSD Port 1 PSD Port 2 PSD Port 3 PSD Port 4 PSD
(dBm/MHz) (dBm/MHz) (dBm/MHz) (dBm/MHz) (dBm/MHz)
Bottom+1 -3.2 -3.4 -4.1 -4.9 2.0
Middle -2.3 -3.6 -3.3 -4.6 2.4
Top -3.4 -5.2 -3.9 -4.8 1.5
Combined
Channel Conducted PSD Limit (dBm/MHz) Margin (dB) Result
(dBm/MHz)
Bottom+1 2.0 2.9 0.9 Complied
Middle 2.4 2.9 0.5 Complied
Top 15 2.9 1.4 Complied

Result: Pass

)
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UL INTERNATIONAL GERMANY GMBH TEST REPORT NO: UL-RPT-RP-11909763-3516-FCC-UNII2C
TEST REPORT VERSION 1.0 ISSUE DATE: 13 MARCH 2020

Transmitter Maximum Power Spectral Density (continued)
Results: 802.11n / HT20 / MCS2 / MIMO / Port 1+2+3+4 / PWL 16/ 8 dBi Antenna/ Port 1

Spectrum o Spectrum -
Ref Level 35.00 dam  Offset 26.35 0B & RBW 1MHz Ref Level 35.00 d8m  Offset 26.35 0B & RBW 1MHz
o At 20d8 SWT  57ps  VBW 3Mdz  Mode Auto FFT o At 2008 SWT  57ps  VBW 3Mdz  Mode Auto FFT
SGL Count 200/200 SGL Count 200/200
@ 17m View @ 17m View
m1[1] -4.26 dBm| m1[1] -3.40 dBm|
a0d 5.527009470 GHz a0d 5.572750540 GHz
20d 20
10d 10
0d - 0
P Baaat I /__»-ﬁ____.'—’—\ //L"—'_‘— —_—
10 T 10
/ \ / \
/ \ / \
20 # 20 dbr
\ / \
/ \ /’ \
30 df F \ 30 df \
B ] [atrtem= m—
50 dBm s0d
60 dgm 60 df
CF 5.52 GHz 32001 pts Span 30.0 MHz CF 5.58 GHz 32001 pts Span 0.0 MHz
- - .
CRNRRARRY wa [ )il J CRNRRARRY wa
11908763 11908763
[Date: 12MAR 2020 09:25:28 pete: 11 MAR 2020 11.00:09

Bottom+1 Channel Middle Channel
Spectrum [E]

Ref Level 35.00 dam  Offset 26.35 0B & RBW 1MHz

o At 2008 SWT  57yus  VBW 3MHz  Mode Auto FFT
SGL Count 200/200

[ 17m View

mi[1] -4.53 dBm
5.695490770 GHe|

CF 5.7 GHz 32001 pts Span 30.0 MHz

11909763
Pate. 12 MAR 2020 (9:4835

Top Channel

Result: Pass
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UL INTERNATIONAL GERMANY GMBH TEST REPORT NO: UL-RPT-RP-11909763-3516-FCC-UNII2C

TEST REPORT VERSION 1.0 ISSUE DATE: 13 MARCH 2020

Transmitter Maximum Power Spectral Density (continued)

Results: 802.11n / HT20 / MCS2 / MIMO / Port 1+2+3+4 / PWL 16 /8 dBi Antenna/ Port 2

Spectrum o Spectrum -
Ref Level 35.00 dam  Offset 26.35 0B & RBW 1MHz Ref Level 35.00 d8m  Offset 26.35 0B & RBW 1MHz
o Att 20d8 SWT  57yus  VBW 3MHz  Mode Auto FFT o aut 2008 SWT  57us  VBW 3MHz  Mode Auto FFT
SGL Count 200/200 SGL Count 200/200
@17m view @17m view
m1[1] -4.55 dBm| m1[1] -4.69 dBm|
a0d 5.517037590 GHz a0d 5.573558640 GHz
204 204
10 df 10 df
08 08 -
—— T — _—-‘l“——‘——k——-—‘ e ——
-10 B y .10 dB
/ \ \
/ \ / \
-20d . 20 df / T
{ \ / \
{ l\ / \
a0d /’ a0d -
I | - 4 \ .
e — === —
50 dey 50 der
60 d 60 d
CF 5.52 GHz 32001 pts Span 30.0 MHz CF 5.58 GHz 32001 pts Span 30.0 MHz
- -
CRNRRARRY wa CRNRRARRY wa
11909763 11909763
ate: 12 MAR 2020 09:25:33 Date: 11 MAR 2020 11,0014
Bottom+1 Channel Middle Channel
Spectrum mg
Ref Level 35.00 dam  Offset 26.35 0B & RBW 1MHz
o att 2048 SWT 575 VBW 3MHz  Made Auto FFT
SGL Count 200/200
(@17m view
m1[1] -6.27 dBm|
a0d 5.705436390 GHz
204
10 df
08
-~
-10 de
/
204 / ‘\
/ \
{ \
-30d /
A ——
50 dey
60 dBm
CF 5.7 GHz 32001 pts Span 30.0 MHz
-
CRNRRARRY wa
11909763
ate: 12 MAR 2020 09:48 40

Top Channel

Result: Pass
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UL INTERNATIONAL GERMANY GMBH TEST REPORT NO: UL-RPT-RP-11909763-3516-FCC-UNII2C
TEST REPORT VERSION 1.0 ISSUE DATE: 13 MARCH 2020

Transmitter Maximum Power Spectral Density (continued)
Results: 802.11n / HT20 / MCS2 / MIMO / Port 1+2+3+4 / PWL 16/ 8 dBi Antenna/ Port 3

Spectrum [5] Spectrum [E]
Ref Level 35.00 dam  Offset 26.35 0B & RBW 1MHz Ref Level 35.00 d8m  Offset 26.35 0B & RBW 1MHz
o aut 2043 SWT  57us  VBW 3MHz  Mode Auto FFT o aut 2008 SWT  57us  VBW 3MHz  Mode Auto FFT
SGL Count 200/200 SGL Count 200/200
@17m view @17m view
m1[1] -5.24 dBm| m1[1] -4.44 dBm|
u 5.524503610 GHz a0d 5.582308990 GHz
20 20
10 10
0 0 -
f— —
10 10 /_\_“' \\
/ /
\ /
20 / \ g / \
21 1 t 20 dfr / v
/ 1 / \
/ \ J \
30d \ -30d ‘\
— e e =N T  —
50 df s0d
60 d 60 d
CF 5.52 GHz 32001 pts Span 30.0 MHz CF 5.58 GHz 32001 pts Span 30.0 MHz
)il CRNRRARRY wa [ )il CRNRRARRY wa
11909763 11909763
ate: 12 MAR 2020 09:25:38 Pate 11 MAR 2020 11.00:19
Bottom+1 Channel Middle Channel
Spectrum [E]
Ref Level 35.00 dam  Offset 26.35 0B & RBW 1MHz
o att 2048 SWT 575 VBW 3MHz  Made Auto FFT
SGL Count 200/200
017 View
m1[1] -5.02 dBm|
a0d 5.695929500 GHz
204
10 df
08 —
L
-10 de
/ \
-20d + T
/ \
a0d -
_ L
50 dey
60 dBm
CF 5.7 GHz 32001 pts Span 30.0 MHz
)il CRNRRARRY wa
11909763
Date: 12 MAR 2020 09:48 45
Top Channel
Result: Pass
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UL INTERNATIONAL GERMANY GMBH

TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3516-FCC-UNII2C

ISSUE DATE: 13 MARCH 2020

Transmitter Maximum Power Spectral Density (continued)

Results: 802.11n / HT20 / MCS2 / MIMO / Port 1+2+3+4 / PWL 16 /8 dBi Antenna/Port 4

Spectrum

]

Ref Level 35.00 dam  Offset 26.35 0B & RBW 1MHz

Spectrum

]

Ref Level 35.00 d8m  Offset 26.35 0B & RBW 1MHz

o aut 2043 SWT  57us  VBW 3MHz  Mode Auto FFT o aut 2008 SWT  57us  VBW 3MHz  Mode Auto FFT
SGL Count 200/200 SGL Count 200/200
@17m view @17m view
m1[1] -6.04 dBm| m1[1] -5.68 dBm|
a0d 5.517813820 GHz a0d 5.582336180 GHz
20d 20d
10d 10d
048 048 -
¥ _ | 1 I [ 2 A
|~ —— e et ~1 —
10dn 10dn
\ \
f {
20 di L 20 di i L
204 20d /
/ \ / \
Fﬂ \ ! \
30 d 30 d -
/ /
L | e
== — e
50 dB 50 der
60 d 60 d
CF 5.52 GHz 32001 pts Span 30.0 MHz CF 5.58 GHz 32001 pts Span 30.0 MHz
-~ -~
I v I v
11908763 11908763
ate: 12MAR 2020 09:25.43 ate: 11MAR 2020 11:00:24
Bottom+1 Channel Middle Channel
Spectrum mg
Ref Level 35.00 dam  Offset 26.35 0B & RBW 1MHz
o att 2048 SWT 575 VBW 3MHz  Made Auto FFT
SGL Count 200/200
(@17m view
m1[1] -5.91 dBm|
a0d 5.696831350 GHz
20d
10d
0d8 ™
—t e
-10 de
/ \
/ \
204 7 T
/ \
/ \
30 df X
[=rdm— b
50 dB
60 dem
CF 5.7 GHz 32001 pts Span 30.0 MHz
~
I v
11908763

Pate. 12 MAR 2020 (948 50

Top Channel

Result: Pass

)
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UL INTERNATIONAL GERMANY GMBH

TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3516-FCC-UNII2C

ISSUE DATE: 13 MARCH 2020

Transmitter Maximum Power Spectral Density (continued)

Results: 802.11ac / HT20 / MCS1 / MIMO / Port 1+2+3+4 / PWL 15/ 8 dBi Antenna

Duty Cycle it L Duty Cycle St 2
Channel Port 1 PSD Cor)r/ec)t/ion Corrected Port 2 PSD Cor¥ec¥ion Corrected
(dBm/MHz) (dB) PSD (dBm/MHz) (dB) PSD
(dBm/MHz) (dBm/MHz)
Bottom -4.3 0.5 -3.8 -4.2 0.5 -3.7
Port 3 Port 4
Channel Port 3 PSD ggtr)r/e((::i/ii)lr? Corrected Port 4 PSD Blcj)tr)rle%}[/iglr? Corrected
(dBm/MHz) (dB) PSD (dBm/MHz) (dB) PSD
(dBm/MHz) (dBm/MHz)
Bottom -5.4 0.5 -4.9 -5.8 0.5 -5.3
Corrected Corrected Corrected Corrected P%grigiz::(;d'
Channel PSD Port 1 PSD Port 2 PSD Port 3 PSD Port 4 PSD
(dBm/MHz) (dBm/MHz) (dBm/MHz) (dBm/MHz) (dBm/MHz2)
Bottom -3.8 -3.7 -4.9 -5.3 1.4
Combined
Channel Conducted PSD Limit (dBm/MHz) Margin (dB) Result
(dBm/MHz)
Bottom 1.4 2.9 15 Complied

Result: Pass

)
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UL INTERNATIONAL GERMANY GMBH

TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3516-FCC-UNII2C

ISSUE DATE: 13 MARCH 2020

Transmitter Maximum Power Spectral Density (continued)

Results: 802.11ac / HT20/ MCS1 / MIMO / Port 1+2+3+4 / PWL 15/ 8 dBi Antenna/ Port 1

Result: Pass

7

RefLevel 3500 d8m  Offset 26.85 08 & RBW 1 MHz
o At 2008 SWT  57us  VBW 3MHz  Mode Auto FFT
SGL Count 200/200

@ 1Rm View

M1[1]

4.25 dBm|
5.496448860 GHz|

—
2048

-50 dBm

-60 dBm

CF 5.5 GHz 32001 pts

aig

11808763
Pate: 2 MAR2020 141238

Span 30.0 MHz

Bottom Channel

)
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UL INTERNATIONAL GERMANY GMBH TEST REPORT NO: UL-RPT-RP-11909763-3516-FCC-UNII2C

TEST REPORT VERSION 1.0 ISSUE DATE: 13 MARCH 2020

Transmitter Maximum Power Spectral Density (continued)

Results: 802.11ac / HT20/ MCS1 / MIMO / Port 1+2+3+4 / PWL 15/ 8 dBi Antenna/ Port 2

RefLevel 3500 d8m  Offset 26.85 08 & RBW 1 MHz

jo Al 2008 SWT 57ps VBW 3 MHz  Mode Auto FFT
SGL Count 2004200
@ 1Rm View

7

Mi[1] +.18 dBm
0d 5.506723540 GHz

-50 dBm

-60 dBm

CF 5.5 GHz 32001 pts EEﬂn 30.0 MHz
aig T

11808763
Pate: 2 MAR.2020 141318

Bottom Channel

Result: Pass

Page 710 of 760 FCC 15.407 WLAN - Template Vers. 1.4
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UL INTERNATIONAL GERMANY GMBH

TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3516-FCC-UNII2C

ISSUE DATE: 13 MARCH 2020

Transmitter Maximum Power Spectral Density (continued)

Results: 802.11ac / HT20/ MCS1 / MIMO / Port 1+2+3+4 / PWL 15/ 8 dBi Antenna/ Port 3

Result: Pass

7

RefLevel 3500 d8m  Offset 26.85 08 & RBW 1 MHz
o At 2008 SWT  57us  VBW 3MHz  Mode Auto FFT
SGL Count 200/200

@ 1Rm View

M1[1]

5.36 dBm)|
5.494857970 GHy|

-20 dBm £

-50 dBm

-60 dBm

CF 5.5 GHz 32001 pts

Span 30.0 MHz

aig

11808763
Pate: 2 MAR.2020 14:14.00

Bottom Channel

)
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UL INTERNATIONAL GERMANY GMBH

TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3516-FCC-UNII2C

ISSUE DATE: 13 MARCH 2020

Transmitter Maximum Power Spectral Density (continued)

Results: 802.11ac / HT20/ MCS1 / MIMO / Port 1+2+3+4 / PWL 15/ 8 dBi Antenna/ Port 4

Result: Pass

jo Al
SGL Count

7

RefLevel 3500 d8m  Offset 26.85 08 & RBW 1 MHz

2008 SWT  57ps  VBW 3MHz  Mode Auto FFT
200/200

@ 1Rm View

M1[1]

5.84 dBm)|
5.503094590 GHz|

-50 dBm

-60 dBm

CF 5.5 GHz

32001 pts

11808763

aig

Pate: 2 MAR2020 141441

Span 30.0 MHz

Bottom Channel

)
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UL INTERNATIONAL GERMANY GMBH TEST REPORT NO: UL-RPT-RP-11909763-3516-FCC-UNII2C
TEST REPORT VERSION 1.0 ISSUE DATE: 13 MARCH 2020

Transmitter Maximum Power Spectral Density (continued)
Results: 802.11ac / HT20/ MCS1 / MIMO / Port 1+2+3+4 / PWL 16 / 8 dBi Antenna

Duty Cycle it L Duty Cycle St 2
Channel Port 1 PSD Cor)r/ec)t/ion Corrected Port 2 PSD Cor¥ec¥ion Corrected
(dBm/MHz) (dB) PSD (dBm/MHz) (dB) PSD
(dBm/MHz) (dBm/MHz)
Bottom+1 -4.4 0.5 -3.9 -4.3 0.5 -3.8
Middle -3.7 0.5 -3.2 -4.5 0.5 -4.0
Top -3.2 0.5 2.7 -4.8 0.5 -4.3
Port 3 Port 4
Channel Port 3 PSD chJ)tr)r/ec(::i/iglr? Corrected Port 4 PSD gg'?rlecc::}[/iglr? Corrected
(dBm/MHz) (dB) PSD (dBm/MHz) (dB) PSD
(dBm/MHz) (dBm/MHz)
Bottom+1 -6.1 0.5 -5.6 -7.1 0.5 -6.6
Middle -4.9 0.5 -4.4 5.7 0.5 -5.2
Top -4.4 0.5 -3.9 -5.3 0.5 -4.8
Corrected Corrected Corrected Corrected ng:}gizr:r:;‘l
Channel PSD Port 1 PSD Port 2 PSD Port 3 PSD Port 4 PSD
(dBm/MHz) (dBm/MHz) (dBm/MHz) (dBm/MHz) (dBm/MHz)
Bottom+1 -3.9 -3.8 -5.6 -6.6 0.7
Middle -3.2 -4.0 -4.4 -5.2 1.5
Top -2.7 -4.3 -3.9 -4.8 1.9
Combined
Channel Conducted PSD Limit (dBm/MHz) Margin (dB) Result
(dBm/MHz)
Bottom+1 0.7 2.9 2.2 Complied
Middle 1.5 2.9 1.4 Complied
Top 1.9 2.9 1.0 Complied
Result: Pass
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UL INTERNATIONAL GERMANY GMBH TEST REPORT NO: UL-RPT-RP-11909763-3516-FCC-UNII2C

TEST REPORT VERSION 1.0 ISSUE DATE: 13 MARCH 2020

Transmitter Maximum Power Spectral Density (continued)
Results: 802.11ac /HT20/ MCS1 / MIMO / Port 1+2+3+4 / PWL 16 / 8 dBi Antenna/ Port 1

Spectrum a Spectrum a
Ref Level 35.00 dam  Offset 26.35 0B & RBW 1MHz Ref Level 35.00 d8m  Offset 26.35 0B & RBW 1MHz
o aut 2043 SWT  57us  VBW 3MHz  Mode Auto FFT o aut 2008 SWT  57us  VBW 3MHz  Mode Auto FFT
SGL Count 200/200 SGL Count 200/200
@17m view @17m view
m1[1] -4.40 dBm| m1[1] -3.72 dBm|
a0d 5.525441080 GHz a0d 5.586209810 GHz
204 204
10 df 10 df
08 . 0de .
X A — — AT
L ] — —
10 10 / \
) / \ ) / \
20 f " 20 1 Iy
/ ‘~ /
30d = -30d ~_
.
st - — e -
50 dey 50 der
60 d 60 d
CF 5.52 GHz 32001 pts Span 30.0 Wiz CF 5.58 GHz 32001 pts Span 30.0 MHz
)il J CRNRRARRY wa [ )il CRNRRARRY wa
11909763 11909763
Date: 2MAR 2020 14:32.03 ate: 2MAR 2020 14:4856
Bottom+1 Channel Middle Channel
Spectrum [E]
Ref Level 35.00 dam  Offset 26.35 0B & RBW 1MHz
o att 2048 SWT 575 VBW 3MHz  Made Auto FFT
SGL Count 200/200
017 View
m1[1] -3.21 dBm|
a0d 5.696263240 GHz
204
10 df
08 .
/‘,_F__/L_‘___\ B P .
-10 de
/ \\\
/
20 LY
20 df ra %
-30d
L I
40dp
50 dey
60 dBm
CF 5.7 GHz 32001 pts Span 30.0 MHz
)il J CRNRRARRY wa
11909763
pate: 11 MAR 2020 11:18:20
Top Channel
Result: Pass
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UL INTERNATIONAL GERMANY GMBH TEST REPORT NO: UL-RPT-RP-11909763-3516-FCC-UNII2C

TEST REPORT VERSION 1.0 ISSUE DATE: 13 MARCH 2020

Transmitter Maximum Power Spectral Density (continued)
Results: 802.11ac /HT20/ MCS1 / MIMO / Port 1+2+3+4 / PWL 16 / 8 dBi Antenna/ Port 2

Spectrum o Spectrum -
Ref Level 35.00 dam  Offset 26.35 0B & RBW 1MHz Ref Level 35.00 d8m  Offset 26.35 0B & RBW 1MHz
o aut 2043 SWT  57us  VBW 3MHz  Mode Auto FFT o aut 2008 SWT  57us  VBW 3MHz  Mode Auto FFT
SGL Count 200/200 SGL Count 200/200
@17m view @17m view
m1[1] -4.32 dBm| m1[1] -4.52 dBm|
a0d 5.522408360 GHz a0d 5.573393640 GHz
204 204
10 df 10 df
08 - 08 -
— P e R S e —
-10 dy -10 dy
\
\ / \\
20d / A 204 /
\ |
/ \
30d -30d
_— M| 1 |
Z0d Z0de
50 dey 50 der
60 d 60 d
CF 5.52 GHz 32001 pts Span 30.0 MHz CF 5.58 GHz 32001 pts Span 30.0 MHz
- -
CRNRRARRY wa CRNRRARRY wa
11909763 11909763
Date: 2MAR 2020 14:32:44 Date: 2MAR 2020 14:49:37
Bottom+1 Channel Middle Channel
Spectrum mg
Ref Level 35.00 dam  Offset 26.35 0B & RBW 1MHz
o att 2048 SWT 575 VBW 3MHz  Made Auto FFT
SGL Count 200/200
(@17m view
m1[1] -4.76 dBm|
a0d 5.696245430 GHz
204
10 df
08
L~
-10 de X
/ \
/ \
204 / \
30d
| [
T ~]
[ =0de:
50 dey
60 dBm
CF 5.7 GHz 32001 pts Span 30.0 MHz
-
CRNRRARRY wa
11909763
Date: 11 MAR 2020 11:19:25

Top Channel

Result: Pass

)
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UL INTERNATIONAL GERMANY GMBH

TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3516-FCC-UNII2C

ISSUE DATE: 13 MARCH 2020

Transmitter Maximum Power Spectral Density (continued)

Results: 802.11ac / HT20/ MCS1 / MIMO / Port 1+2+3+4 / PWL 16 / 8 dBi Antenna/ Port 3

Spectrum o Spectrum -
Ref Level 35.00 dam  Offset 26.35 0B & RBW 1MHz Ref Level 35.00 d8m  Offset 26.35 0B & RBW 1MHz
o Att 20d8 SWT  57yus  VBW 3MHz  Mode Auto FFT o Att 2008 SWT  57yus  VBW 3MHz  Mode Auto FFT
SGL Count 200/200 SGL Count 200/200
f@17m View f@17m View
m1[1] -6.05 dBm| m1[1] -4.92 dBm|
a0d 5.517353520 GHz a0d 5.578788790 GHz
204 204
10 df 10 df
08 - 08 —
. PRI L AN SSS I —
10 =t -10 dBy
\
-20d 20 df :
/ \ / \
/ \
-30d -30d
o
)—/ T /-_/ \‘1-_‘
“nde Znde
50 dey 50 der
60 d 60 d
CF 5.52 GHz 32001 pts Span 30.0 MHz CF 5.58 GHz 32001 pts Span 30.0 MHz
- -
CRNRRARRY wa CRNRRARRY wa
11909763 11909763
ate: 2MAR 2020 14:33:25 Date: 2MAR 2020 14:5018

Bottom+1 Channel

Spectrum

=)

Ref Level 35.00 dam  Offset 26.35 0B & RBW 1MHz
o At 2008 SWT  57yus  VBW 3MHz  Mode Auto FFT
SGL Count 200/200

@®1Pm View

mi[1]

-4.44 dBm
5.706634480 GHz|

60 dBm-

CF 5.7 GHz 32001 pts

Span 30.0 MHz

-

11909763
Pate. 11.MAR 2020 11:19.29

Top Channel

Result: Pass

Middle Channel

)
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UL INTERNATIONAL GERMANY GMBH TEST REPORT NO: UL-RPT-RP-11909763-3516-FCC-UNII2C

TEST REPORT VERSION 1.0 ISSUE DATE: 13 MARCH 2020

Transmitter Maximum Power Spectral Density (continued)
Results: 802.11ac / HT20/ MCS1 / MIMO / Port 1+2+3+4 / PWL 16 / 8 dBi Antenna/ Port 4

Spectrum o Spectrum -
Ref Level 35.00 dam  Offset 26.35 0B & RBW 1MHz Ref Level 35.00 d8m  Offset 26.35 0B & RBW 1MHz

o Att 20d8 SWT  57yus  VBW 3MHz  Mode Auto FFT o Att 2008 SWT  57yus  VBW 3MHz  Mode Auto FFT

SGL Count 200/200 SGL Count 200/200

@17m view @17m view

m1[1] -7.07 dBm| m1[1] -5.72 dBm|

a0d 5.521456830 GHz a0d 5.583605510 GHz

204 204

10 df 10 df

08 08 —

- — A
o — — ~ L e
0ds 0ds
/ \
/ \
204 / L 20d / \
/ \ / \
/ Y \

-30d X -30d —

- ~1 \\.k L _—T ]
F0d i de

50 der 50 der

60 d 60 d

CF 5.52 GHz 32001 pts Span 30.0 MHz CF 5.58 GHz 32001 pts Span 30.0 MHz

- -
CRNRRARRY wa CRNRRARRY wa

11909763 11909763

Date: 2MAR 2020 14:3407 Date: 2MAR 2020 14:5059

Bottom+1 Channel

Spectrum

=)

Ref Level 35.00 dam  Offset 26.35 0B & RBW 1MHz
o At 2008 SWT  57yus  VBW 3MHz  Mode Auto FFT
SGL Count 200/200

@®1Pm View

mi[1]

5.694278620 GHe|

-5.25 dBm|

60 dBm-

CF 5.7 GHz 32001 pts

-

I v
11908763
bate. 11 MAR 2020 111934

Span 30.0 MHz

Top Channel

Result: Pass

Middle Channel

)

Page 717 of 760

FCC 15.407 WLAN- Template Vers. 1.4



UL INTERNATIONAL GERMANY GMBH

TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3516-FCC-UNII2C

ISSUE DATE: 13 MARCH 2020

Transmitter Maximum Power Spectral Density (continued)

Results: 802.11ac / HT20 / MCS2 / MIMO / Port 1+2+3+4 / PWL 15/ 8 dBi Antenna

Duty Cycle it L Duty Cycle St 2
Channel Port 1 PSD Cor)r/ec)t/ion Corrected Port 2 PSD Cor¥ec¥ion Corrected
(dBm/MHz) (dB) PSD (dBm/MHz) (dB) PSD
(dBm/MHz) (dBm/MHz)
Bottom -5.1 0.7 -4.4 -5.0 0.7 -4.3
Port 3 Port 4
Channel Port 3 PSD ggtr)r/e((::i/ii)lr? Corrected Port 4 PSD Blcj)tr)rle%}[/iglr? Corrected
(dBm/MHz) (dB) PSD (dBm/MHz) (dB) PSD
(dBm/MHz) (dBm/MHz)
Bottom -6.1 0.7 -5.4 -6.7 0.7 -6.0
Corrected Corrected Corrected Corrected P%grigiz::(;d'
Channel PSD Port 1 PSD Port 2 PSD Port 3 PSD Port 4 PSD
(dBm/MHz) (dBm/MHz) (dBm/MHz) (dBm/MHz) (dBm/MHz2)
Bottom -4.4 -4.3 -5.4 -6.0 0.6
Combined
Channel Conducted PSD Limit (dBm/MHz) Margin (dB) Result
(dBm/MHz)
Bottom 0.6 2.9 2.3 Complied

Result: Pass

)
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UL INTERNATIONAL GERMANY GMBH

TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3516-FCC-UNII2C

ISSUE DATE: 13 MARCH 2020

Transmitter Maximum Power Spectral Density (continued)

Results: 802.11ac / HT20/ MCS2 / MIMO / Port 1+2+3+4 / PWL 15/ 8 dBi Antenna/ Port 1

Result: Pass

7

RefLevel 3500 d8m  Offset 26.85 08 & RBW 1 MHz
o At 2008 SWT  57us  VBW 3MHz  Mode Auto FFT
SGL Count 200/200

@ 1Rm View

M1[1]

5.06 dBm)|
5.493659890 GHz|

-50 dBm

-60 dBm

CF 5.5 GHz 32001 pts

Span 30.0 MHz

aig

11808763
Pate: 2 MAR.2020 141533

Bottom Channel

)
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UL INTERNATIONAL GERMANY GMBH

TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3516-FCC-UNII2C

ISSUE DATE: 13 MARCH 2020

Transmitter Maximum Power Spectral Density (continued)

Results: 802.11ac / HT20/ MCS2 / MIMO / Port 1+2+3+4 / PWL 15/ 8 dBi Antenna/ Port 2

7

RefLevel 3500 d8m  Offset 26.85 08 & RBW 1 MHz

jo Al 2008 SWT 57ps VBW 3 MHz  Mode Auto FFT
SGL Count 2004200

@ 1Rm View

M1[1]
30d

4.97 dBm|
5.502323990 GHz|

-50 dBm

-60 dBm

CF 5.5 GHz 32001 pts

aig

11808763
Pate: 2 MAR2020 141614

Span 30.0 MHz

Result: Pass

Bottom Channel

)

Page 720 of 760

FCC 15.407 WLAN - Template Vers. 1.4



UL INTERNATIONAL GERMANY GMBH TEST REPORT NO: UL-RPT-RP-11909763-3516-FCC-UNII2C
TEST REPORT VERSION 1.0 ISSUE DATE: 13 MARCH 2020

Transmitter Maximum Power Spectral Density (continued)
Results: 802.11ac / HT20/ MCS2 / MIMO / Port 1+2+3+4 / PWL 15/ 8 dBi Antenna/ Port 3

RefLevel 3500 d8m  Offset 26.85 08 & RBW 1 MHz

o At 2008 SWT  57us  VBW 3MHz  Mode Auto FFT
SGL Count 200/200

@17 View

7

Mi[1] 6.13 dBm
5.495021090 GHz|

-50 dBm

-60 dBm

CF 5.5 GHz 32001 pts Span 30.0 MHz

-
CINRNANTD wa

11808763
Pate: 2 MAR.2020 141855

Bottom Channel

Result: Pass
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UL INTERNATIONAL GERMANY GMBH TEST REPORT NO: UL-RPT-RP-11909763-3516-FCC-UNII2C
TEST REPORT VERSION 1.0 ISSUE DATE: 13 MARCH 2020

Transmitter Maximum Power Spectral Density (continued)
Results: 802.11ac / HT20/ MCS2 / MIMO / Port 1+2+3+4 / PWL 15/ 8 dBi Antenna/ Port 4

RefLevel 3500 d8m  Offset 26.85 08 & RBW 1 MHz

o At 2008 SWT  57us  VBW 3MHz  Mode Auto FFT
SGL Count 200/200

@17 View

7

Mi[1] 6.69 dBm
5.502770230 GHz|

-50 dBm

-60 dBm

CF 5.5 GHz 32001 pts Span 30.0 MHz

-
CINRNANTD wa

11808763
Pate: 2 MAR.2020 14:17.36

Bottom Channel

Result: Pass
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UL INTERNATIONAL GERMANY GMBH TEST REPORT NO: UL-RPT-RP-11909763-3516-FCC-UNII2C
TEST REPORT VERSION 1.0 ISSUE DATE: 13 MARCH 2020

Transmitter Maximum Power Spectral Density (continued)
Results: 802.11ac / HT20 / MCS2 / MIMO / Port 1+2+3+4 / PWL 16 / 8 dBi Antenna

Duty Cycle it L Duty Cycle St 2
Channel Port 1 PSD Cor)r/ec)t/ion Corrected Port 2 PSD Cor¥ec¥ion Corrected
(dBm/MHz) (dB) PSD (dBm/MHz) (dB) PSD
(dBm/MHz) (dBm/MHz)
Bottom+1 -6.4 0.7 -5.7 -7.0 0.7 -6.3
Middle -4.3 0.7 -3.6 -4.9 0.7 -4.2
Top -4.1 0.7 -3.4 -5.8 0.7 5.1
Port 3 Port 4
Channel Port 3 PSD chJ)tr)r/ec(::i/iglr? Corrected Port 4 PSD gg'?rlecc::}[/iglr? Corrected
(dBm/MHz) (dB) PSD (dBm/MHz) (dB) PSD
(dBm/MHz) (dBm/MHz)
Bottom+1 -7.1 0.7 -6.4 -7.9 0.7 -7.2
Middle -4.6 0.7 -3.9 -6.3 0.7 -5.6
Top -4.8 0.7 -4.1 -5.3 0.7 -4.6
Corrected Corrected Corrected Corrected ng:}gizr:r:;‘l
Channel PSD Port 1 PSD Port 2 PSD Port 3 PSD Port 4 PSD
(dBm/MHz) (dBm/MHz) (dBm/MHz) (dBm/MHz) (dBm/MHz)
Bottom+1 -5.7 -6.3 -6.4 -7.2 -0.8
Middle -3.6 -4.2 -3.9 -5.6 1.1
Top -34 -5.1 -4.1 -4.6 1.5
Combined
Channel Conducted PSD Limit (dBm/MHz) Margin (dB) Result
(dBm/MHz)
Bottom+1 -0.8 2.9 3.7 Complied
Middle 1.1 2.9 1.8 Complied
Top 15 2.9 1.4 Complied
Result: Pass
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UL INTERNATIONAL GERMANY GMBH TEST REPORT NO: UL-RPT-RP-11909763-3516-FCC-UNII2C
TEST REPORT VERSION 1.0 ISSUE DATE: 13 MARCH 2020

Transmitter Maximum Power Spectral Density (continued)
Results: 802.11ac / HT20/ MCS2 / MIMO / Port 1+2+3+4 / PWL 16 / 8 dBi Antenna/ Port 1

Spectrum a Spectrum a
Ref Level 35.00 dam  Offset 26.35 0B & RBW 1MHz Ref Level 35.00 d8m  Offset 26.35 0B & RBW 1MHz
o aut 2043 SWT  57us  VBW 3MHz  Mode Auto FFT o aut 2008 SWT  57us  VBW 3MHz  Mode Auto FFT
SGL Count 200/200 SGL Count 200/200
@17m view @17m view
m1[1] -6.42 dBm| m1[1] -4.27 dBm|
a0d 5.513772380 GHz a0d 5.578121310 GHz
204 204
10 df 10 df
08 08 .
l 1% — 1
o o P e - B el ]
-10 dy -10 dy
\
\ /
204 : 20 . \
/ !
/ \ / \
-30d -30d
. dl e
|- Ea— Sod —
50 dey 50 der
60 d 60 d
CF 5.52 GHz 32001 pts Span 30.0 MHz CF 5.58 GHz 32001 pts Span 30.0 MHz
)il CRNRRARRY wa [ )il CRNRRARRY wa
11909763 11909763
Date: 2MAR 2020 14:37:48 ate: 2MAR 2020 14:52.53
Bottom+1 Channel Middle Channel
Spectrum a
Ref Level 35.00 dam  Offset 26.35 0B & RBW 1MHz
o att 2048 SWT 575 VBW 3MHz  Made Auto FFT
SGL Count 200/200
017 View
m1[1] -4.12 dBm|
a0d 5.693336460 GHz
204
10 df
08 -
o Ay — | —
-10 de
[ \
20 i v
-30d
/// \“—ﬁ
-40dp
50 dey
60 dBm
CF 5.7 GHz 32001 pts Span 30.0 MHz
)il CRNRRARRY wa
11909763
ate: 2MAR 2020 15:17:23
Top Channel
Result: Pass
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UL INTERNATIONAL GERMANY GMBH TEST REPORT NO: UL-RPT-RP-11909763-3516-FCC-UNII2C
TEST REPORT VERSION 1.0 ISSUE DATE: 13 MARCH 2020

Transmitter Maximum Power Spectral Density (continued)
Results: 802.11ac / HT20/ MCS2 / MIMO / Port 1+2+3+4 / PWL 16 /8 dBi Antenna/ Port 2

Ref Level 35.00 dam  Offset 26.35 0B & RBW 1MHz Ref Level 35.00 d8m  Offset 26.35 0B & RBW 1MHz
o aut 2043 SWT  57us  VBW 3MHz  Mode Auto FFT o aut 2008 SWT  57us  VBW 3MHz  Mode Auto FFT
SGL Count 200/200 SGL Count 200/200
@17m view @17m view
m1[1] -6.98 dBm| m1[1] -4.94 dBm|
u 5.515495450 GHz u 5.587367580 GHz
20 20
10 10
0 0
. o | . |~ Vif"\
1 1
/
, \ s / \
20 1 \ 20 o / ¥
/ \ / )
30d / 30d
T—
o] I 0 de —
50 df 50 df
60 d 60 d
CF 5.52 GHz 32001 pts Span 30.0 MHz CF 5.58 GHz 32001 pts Span 30.0 MHz
)il J CRNRRARRY wa [ )il CRNRRARRY wa
11909763 11909763
Date: 2MAR 2020 14:36:29 Date: 2MAR 2020 14:53:34
Bottom+1 Channel Middle Channel
Spectrum a
Ref Level 35.00 dam  Offset 26.35 0B & RBW 1MHz
o att 2048 SWT 575 VBW 3MHz  Made Auto FFT
SGL Count 200/200
017 View
m1[1] -5.77 dBm|
a0d 5.697531640 GHz
204
10 df
08
e T |
/ \\
-20d
/ i
/ \
a0 "
—
“0d —
50 dey
60 dBm
CF 5.7 GHz 32001 pts Span 30.0 MHz
)il J CRNRRARRY wa
11909763
ate: 2MAR 2020 15:18:04
Top Channel
Result: Pass
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UL INTERNATIONAL GERMANY GMBH TEST REPORT NO: UL-RPT-RP-11909763-3516-FCC-UNII2C

TEST REPORT VERSION 1.0 ISSUE DATE: 13 MARCH 2020

Transmitter Maximum Power Spectral Density (continued)
Results: 802.11ac / HT20/ MCS2 / MIMO / Port 1+2+3+4 / PWL 16 /8 dBi Antenna/ Port 3

Spectrum a Spectrum a
Ref Level 35.00 dam  Offset 26.35 0B & RBW 1MHz Ref Level 35.00 d8m  Offset 26.35 0B & RBW 1MHz
o aut 2043 SWT  57us  VBW 3MHz  Mode Auto FFT o aut 2008 SWT  57us  VBW 3MHz  Mode Auto FFT
SGL Count 200/200 SGL Count 200/200
@17m view @17m view
m1[1] -7.05 dBm| m1[1] -4.59 dBm|
a0d 5.515290150 GHz a0d 5.575446700 GHz
204 204
10 df 10 df
08 0 d -
A
" A e — 1 ~—
20 df 20 b
- f ° / |
/ \\ / \
30d N -30d
- e
[soramm—] = od B
50 dey 50 der
60 d 60 d
CF 5.52 GHz 32001 pts Span 30.0 Wiz CF 5.58 GHz 32001 pts Span 30.0 MHz
)il J CRNRRARRY wa [ )il CRNRRARRY wa
11909763 11909763
Date: 2MAR 2020 14:38:10 ate: 2MAR 2020 14:54:15
Bottom+1 Channel Middle Channel
Spectrum a
Ref Level 35.00 dam  Offset 26.35 0B & RBW 1MHz
o att 2048 SWT 575 VBW 3MHz  Made Auto FFT
SGL Count 200/200
017 View
m1[1] -4.75 dBm|
a0d 5.707588830 GHz
204
10 df
08
et~ ]
-10 de
/ \
\
20 d /
-20d 0
5
-30d
| \\-.“
-40d
50 dey
60 dBm
CF 5.7 GHz 32001 pts Span 30.0 MHz
)il CRNRRARRY wa
11909763
Date: 2MAR 2020 15:16:45
Top Channel
Result: Pass
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UL INTERNATIONAL GERMANY GMBH

TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3516-FCC-UNII2C

ISSUE DATE: 13 MARCH 2020

Transmitter Maximum Power Spectral Density (continued)

Results: 802.11ac / HT20/ MCS2 / MIMO / Port 1+2+3+4 / PWL 16 / 8 dBi Antenna/ Port 4

Spectrum

=]

Ref Level 35.00 dam  Offset 26.35 0B & RBW 1MHz

Spectrum

=]

Ref Level 35.00 d8m  Offset 26.35 0B & RBW 1MHz

Pate: 2MAR 2020 16.19.26

Result: Pass

Top Channel

o aut 2043 SWT  57us  VBW 3MHz  Mode Auto FFT o aut 2008 SWT  57us  VBW 3MHz  Mode Auto FFT
SGL Count 200/200 SGL Count 200/200
@17m view @17m view
m1[1] -7.86 dBm| m1[1] -6.32 dBm|
a0d 5.521126840 GHz a0d 5.578798160 GHz
20d 20d
10d 10d
048 048
" 1
¥ | I P
-10 dB e 10 dB |-
1 \
\ /
20 df A 20 df [ ‘\
20 by 1 ¥ 20d i s
/
/ \ / \
30 d . ‘\ 30 d
T e - 1 \___\
EEL 0 de
50 dB 50 der
60 d 60 d
CF 5.52 GHz 32001 pts Span 30.0 MHz CF 5.58 GHz 32001 pts Span 30.0 MHz
-~ -~
CRNRRARRY wa CRNRRARRY wa
11908763 11908763
bate: 28R 2020 14:39:51 ate: 2M8R 2020 14:54.56
Bottom+1 Channel Middle Channel
Spectrum mg
Ref Level 35.00 dam  Offset 26.35 0B & RBW 1MHz
o att 2048 SWT 575 VBW 3MHz  Made Auto FFT
SGL Count 200/200
(@17m view
m1[1] -5.29 dBm|
a0d 5.695048280 GHz
20d
10d
08 -
N S N . e - |
-10 de
’1‘
20d 1 -
1!
30 d \
o
|— —
0 de
50 der
60 dem
CF 5.7 GHz 32001 pts Span 30.0 MHz
~
CRNRRARRY wa
11908763
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UL INTERNATIONAL GERMANY GMBH TEST REPORT NO: UL-RPT-RP-11909763-3516-FCC-UNII2C

TEST REPORT VERSION 1.0 ISSUE DATE: 13 MARCH 2020

Transmitter Maximum Power Spectral Density (continued)
Results: 802.11n / HT40 / MCS3 / MIMO / Port 1+2+3+4 / PWL 15/ 8 dBi Antenna

Duty Cycle it L Duty Cycle St 2
Channel Port 1 PSD Cor)r/ec)t/ion Corrected Port 2 PSD Cor¥ec¥ion Corrected
(dBm/MHz) (dB) PSD (dBm/MHz) (dB) PSD
(dBm/MHz) (dBm/MHz)
Bottom -9.0 1.4 -7.6 -8.3 1.4 -6.9
Middle -7.3 1.4 -5.9 -8.5 1.4 7.1
Top -7.2 1.4 -5.8 -9.2 1.4 -7.8
Port 3 Port 4
Channel Port 3 PSD chJ)tr)r/ec(::i/iglr? Corrected Port 4 PSD gg'?rlecc::}[/iglr? Corrected
(dBm/MHz) (dB) PSD (dBm/MHz) (dB) PSD
(dBm/MHz) (dBm/MHz)
Bottom -9.7 1.4 -8.3 -10.3 1.4 -8.9
Middle -8.5 1.4 -7.1 -9.5 1.4 -8.1
Top -8.5 1.4 -7.1 -9.3 1.4 -7.9
Corrected Corrected Corrected Corrected Pcc):r;mlwt;in-]f;4
Channel PSD Port 1 PSD Port 2 PSD Port 3 PSD Port 4 PSD
(dBm/MHz) (dBm/MHz) (dBm/MHz) (dBm/MHz) (dBm/MHz)
Bottom -7.6 -6.9 -8.3 -8.9 -2.4
Middle -5.9 -7.1 -7.1 -8.1 -1.2
Top -5.8 -7.8 -7.1 -7.9 -1.6
Combined
Channel Conducted PSD Limit (dBm/MHz) Margin (dB) Result
(dBm/MHz)
Bottom -2.4 2.9 5.3 Complied
Middle -1.2 2.9 4.1 Complied
Top -1.6 2.9 4.5 Complied

Result: Pass
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UL INTERNATIONAL GERMANY GMBH TEST REPORT NO: UL-RPT-RP-11909763-3516-FCC-UNII2C

TEST REPORT VERSION 1.0 ISSUE DATE: 13 MARCH 2020

Transmitter Maximum Power Spectral Density (continued)
Results: 802.11n / HT40 / MCS3 / MIMO / Port 1+2+3+4 / PWL 15/ 8 dBi Antenna/ Port 1

Spectrum o Spectrum -
Ref Level 35.00 dam  Offset 26.35 0B & RBW 1MHz Ref Level 35.00 d8m  Offset 26.35 0B & RBW 1MHz
o Att 2043 SWT  S4us  VBW 3MHz  Mode Auto FFT o aut 2008 SWT  S4us  VBW 3MHz  Mode Auto FFT
SGL Count 200/200 SGL Count 200/200
@17m view @17m view
m1[1] -8.97 dBm| m1[1] -7.29 dBm|
a0d 5.50710700 GHe| a0d 5.58355770 GHz|
204 204
10 df 10 df
08 08
A X N S S
-10 B — -10 B
F / \
[ \ / \
204 : : 204 :
' \ / \
f \ J \
-30d f T -30d -
o=t / \\”“— = =1 \“‘ |
50 dey 50 der
60 d 60 d
CF 5.51 GHz 32001 pts Span 60.0 MHz CF 5.59 GHz 32001 pts Span 60.0 MHz
- -
CRNRRARRY wa CRNRRARRY wa
11909763 11909763
pate: 21 FEB.2020 134927 ate: 22 FEB.2020 082141

Bottom Channel

Spectrum

=)

Ref Level 35.00 dam  Offset
o At 20ds  SWT
SGL Count 200/200

26.85 0B @ RBW 1MHz
9.4us VBW 3MHz  Mode Auto FFT

@®1Pm View

mi[1]

-7.24 dBm|
5.66288270 GHz

60 dBm-

CF 5.67 GHz

32001 pts

Span 60.0 MHz

-

11909763
Pate: 21 FEB.2020 14.41.56

Result: Pass

Top Channel

Middle Channel

)
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UL INTERNATIONAL GERMANY GMBH

TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3516-FCC-UNII2C

ISSUE DATE: 13 MARCH 2020

Transmitter Maximum Power Spectral Density (continued)

Results: 802.11n / HT40 / MCS3 / MIMO / Port 1+2+3+4 / PWL 15/ 8 dBi Antenna/ Port 2

Spectrum o Spectrum -
Ref Level 35.00 dam  Offset 26.35 0B & RBW 1MHz Ref Level 35.00 d8m  Offset 26.35 0B & RBW 1MHz
o At 2008 SWT  S.4us  VBW 3Mdz  Mode Auto FFT o At 2008 SWT  S.4pus  VBW 3MHz  Mode Auto FFT
SGL Count 200/200 SGL Count 200/200
@ 17m View @ 17m View
m1[1] -8.31 dBm| m1[1] -8.49 dBm|
a0d 5.49835470 GHz| a0d 5.58746880 GHz|
20d 20d
10d 10d
08 08
10 N 0w PN
i
[ \\ / \\
20 d + b 20d f
W - - 30 4 / -
-l ~— B g L -
50 d@ 50 d@n
60 df 60 df
CF 5.51 GHz 32001 pts Span 60.0 MHz CF 5.58 GHz 32001 pts Span 60.0 MHz
- -
CRNRRARRY wa CRNRRARRY wa
11908763 11908763
pete: 21 FEB.2020 135048 pete: 22 FEB.2020 08:23:00

Bottom Channel

Spectrum

=)

Ref Level 35.00 dam  Offset 26.35 0B & RBW 1MHz
o At 2008 SWT  Od4ys  VBW 3MHz  Mode Auto FFT
SGL Count 200/200

@®1Pm View

mi[1]

-9,23 dBm|
5.66749320 GHz

60 dBm-

CF 5.67 GHz 32001 pts

Span 60.0 MHz

-

11909763
Pate: 21 FEB.2020 144315

Top Channel

Result: Pass

Middle Channel

)
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UL INTERNATIONAL GERMANY GMBH

TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3516-FCC-UNII2C

ISSUE DATE: 13 MARCH 2020

Transmitter Maximum Power Spectral Density (continued)

Results: 802.11n / HT40 / MCS3 / MIMO / Port 1+2+3+4 / PWL 15/ 8 dBi Antenna/ Port 3

Pate. 21 FEB.2020 14.44:34

Top Channel

Result: Pass

Spectrum o Spectrum -
Ref Level 35.00 dam  Offset 26.35 0B & RBW 1MHz Ref Level 35.00 d8m  Offset 26.35 0B & RBW 1MHz
o At 2008 SWT  S.4us  VBW 3Mdz  Mode Auto FFT o At 2008 SWT  S.4pus  VBW 3MHz  Mode Auto FFT
SGL Count 200/200 SGL Count 200/200
@ 17m View @ 17m View
m1[1] -9.66 dBm| m1[1] -8.45 dBm|
a0d 5.52343400 GHz| a0d 5.59235120 GHz|
20d 20d
10d 10d
08 08
10 g x 0w
] N 1 \ |
/ \ / 1
20 dfr i * 20 o 7
\ / ‘
/ | |
30 df y i 30 df i
e \K |~
v 1
|=ordem—— [Arasm=1
50 d@ 50 dem
60 df 60 dgm
CF 5.51 GHz 32001 pts Span 60.0 MHz CF 5.58 GHz 32001 pts Span 60.0 MHz
- -
CRNRRARRY wa CRNRRARRY wa
11908763 11908763
pete: 21 FEB.2020 135205 pete: 22 FEB.2020 08:24:19
Spectrum mg
Ref Level 35.00 dam  Offset 26.35 0B & RBW 1MHz
o At 2008 SWT  Od4ys  VBW 3MHz  Mode Auto FFT
SGL Count 200/200
(@17m View
m1[1] -8.54 dBm|
a0d 5.67241870 GHe|
20d
10d
08
P
10 7 =]
/ /
204 - \S
30 : !
s o
50 d@
40 dBm
CF 5.67 GHz 32001 pts Span 60.0 MHz
- T
CRNRRARRY wa
11908763
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UL INTERNATIONAL GERMANY GMBH TEST REPORT NO: UL-RPT-RP-11909763-3516-FCC-UNII2C

TEST REPORT VERSION 1.0 ISSUE DATE: 13 MARCH 2020

Transmitter Maximum Power Spectral Density (continued)

Results: 802.11n / HT40 / MCS3 / MIMO / Port 1+2+3+4 / PWL 15/ 8 dBi Antenna/ Port 4

Spectrum o Spectrum -
Ref Level 35.00 dam  Offset 26.35 0B & RBW 1MHz Ref Level 35.00 d8m  Offset 26.35 0B & RBW 1MHz
o Att 20d8 SWT  S4us  VBW 3MHz  Mode Auto FFT o Att 2008 SWT  S4us  VBW 3MHz  Mode Auto FFT
SGL Count 200/200 SGL Count 200/200
f@17m View f@17m View
m1[1] -10.30 dBm| m1[1] -9.53 dBm|
a0d 5.51284800 GHz| a0d 5.50524610 GHz|
204 204
10 df 10 df
08 0 d
o o X
-lod T F—— -lod
/
/ f \
20 0B - 204l ¥
i 7 \
| \ / \
30d 4 30d 4
e . / \
-~ - T b
50 dey 50 der
60 d 60 d
CF 5.51 GHz 32001 pts Span 60.0 MHz CF 5.59 GHz 32001 pts Span 60.0 MHz
- -
CRNRRARRY wa CRNRRARRY wa
11909763 11909763
pate: 21 FEB.2020 135323 ate: 22 FEB.2020 08.25:39
Spectrum mg
Ref Level 35.00 dam  Offset 26.35 0B & RBW 1MHz
o att 2048 SWT  S4us  VBW 3MHz  Mode Auto FFT
SGL Count 200/200
[0.1°m View
m1[1] -9.34 dBm|
a0d 5.66513640 GHz|
204
10 df
o6
-10 de
f
20 ¢ { |
20 df
T T
| )
\
-30d &
\_\__ o
e
50 dey
60 dBm
CF 5.67 GHz 32001 pts Span 60.0 MHz
-
CRNRRARRY wa
11909763
ate: 21 FEB.2020 14:4552

Top Channel

Result: Pass
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UL INTERNATIONAL GERMANY GMBH TEST REPORT NO: UL-RPT-RP-11909763-3516-FCC-UNII2C

TEST REPORT VERSION 1.0 ISSUE DATE: 13 MARCH 2020

Transmitter Maximum Power Spectral Density (continued)
Results: 802.11n / HT40 / MCS7 / MIMO / Port 1+2+3+4 / PWL 15/ 8 dBi Antenna

Duty Cycle it L Duty Cycle St 2
Channel Port 1 PSD Cor)r/ec)t/ion Corrected Port 2 PSD Cor¥ec¥ion Corrected
(dBm/MHz) (dB) PSD (dBm/MHz) (dB) PSD
(dBm/MHz) (dBm/MHz)
Bottom 9.4 35 -5.9 -9.0 35 -55
Middle -10.1 35 -6.6 -11.9 35 -8.4
Top -9.3 35 -5.8 -11.2 35 7.7
Port 3 Port 4
Channel Port 3 PSD chJ)tr)r/ec(::i/iglr? Corrected Port 4 PSD gg'?rlecc::}[/iglr? Corrected
(dBm/MHz) (dB) PSD (dBm/MHz) (dB) PSD
(dBm/MHz) (dBm/MHz)
Bottom -10.3 35 -6.8 -11.1 35 -7.6
Middle -10.5 35 -7.0 -11.7 35 -8.2
Top -10.5 35 -7.0 -10.7 35 -7.2
Corrected Corrected Corrected Corrected Pcc):r;mlwt;in-]f;4
Channel PSD Port 1 PSD Port 2 PSD Port 3 PSD Port 4 PSD
(dBm/MHz) (dBm/MHz) (dBm/MHz) (dBm/MHz) (dBm/MHz)
Bottom -5.9 -55 -6.8 -7.6 -0.8
Middle -6.6 -8.4 -7.0 -8.2 -1.7
Top -5.8 7.7 -7.0 7.2 -0.8
Combined
Channel Conducted PSD Limit (dBm/MHz) Margin (dB) Result
(dBm/MHz)
Bottom -0.8 2.9 3.7 Complied
Middle -1.7 2.9 4.6 Complied
Top -0.8 2.9 3.7 Complied

Result: Pass
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UL INTERNATIONAL GERMANY GMBH TEST REPORT NO: UL-RPT-RP-11909763-3516-FCC-UNII2C
TEST REPORT VERSION 1.0 ISSUE DATE: 13 MARCH 2020

Transmitter Maximum Power Spectral Density (continued)
Results: 802.11n / HT40 / MCS7 / MIMO / Port 1+2+3+4 / PWL 15/ 8 dBi Antenna/ Port 1

Spectrum a Spectrum a
Ref Level 35.00 dam  Offset 26.35 0B & RBW 1MHz Ref Level 35.00 d8m  Offset 26.35 0B & RBW 1MHz
o aut 2043 SWT  S4us  VBW 3MHz  Mode Auto FFT o aut 2008 SWT  S4us  VBW 3MHz  Mode Auto FFT
SGL Count 200/200 SGL Count 200/200
@17m view @17m view
m1[1] -9.42 dBm| m1[1] -10.08 dBm|
a0d 5.50251710 GHe| a0d 5.60102650 GHz|
20d 20d
10d 10d
048 048
10 = ] 10 EESS S S =
/ A \ ‘/—N \
20 f T 20 dbr ;‘ {
/ \ / \
/
30 d 30 d i
| — L k
|sercenr = [ dT—
50 dB 50 der
60 d 60 d
CF 5.51 GHz 32001 pts Span 60.0 MHz CF 5.50 GHz 32001 pts Span 60.0 MHz
)il J CRNRRARRY wa [ )il CRNRRARRY wa
11908763 11908763
ate: 2 MR 2020 16:24:54 ate: 2 MR 2020 17:13.34
Bottom Channel Middle Channel
Spectrum a
Ref Level 35.00 dam  Offset 26.35 0B & RBW 1MHz
o att 2048 SWT  S4us  VBW 3MHz  Mode Auto FFT
SGL Count 200/200
017 View
m1[1] -9.25 dBm|
a0d 5.66772190 GHz|
20d
10d
048
wd =X
/ \
204 :
/ \
30 df /
| e
50 dB
60 dem
CF 5.67 GHz 32001 pts Span 60.0 MHz
)il CRNRRARRY wa
11908763
ate: 2 MR 2020 16:46:25
Top Channel
Result: Pass
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UL INTERNATIONAL GERMANY GMBH
TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3516-FCC-UNII2C

ISSUE DATE: 13 MARCH 2020

Transmitter Maximum Power Spectral Density (continued)

Results: 802.11n / HT40 / MCS7 / MIMO / Port 1+2+3+4 / PWL 15/ 8 dBi Antenna/ Port 2

Spectrum o Spectrum -
Ref Level 35.00 dam  Offset 26.35 0B & RBW 1MHz Ref Level 35.00 d8m  Offset 26.35 0B & RBW 1MHz

o Att 20d8 SWT  S4us  VBW 3MHz  Mode Auto FFT o Att 2008 SWT  S4us  VBW 3MHz  Mode Auto FFT

SGL Count 200/200 SGL Count 200/200

f@17m View f@17m View

m1[1] -9.00 dBm| m1[1] -11.86 dBm|

a0d 5.52493770 GHe| a0d 5.60740320 GHz|
204 204

10 df 10 df

08 08

10 X -10 dy 3]

[ — —~]
/ \ D NP /J P
20 B - 4 20 dem ! \
/ \ f \5
-30d L \ 30d /
\ Ji \\

[sertiem= — B G —

50 dey 50 der

60 d 60 d

CF 5.51 GHz 32001 pts Span 60.0 MHz CF 5.59 GHz 32001 pts Span 60.0 MHz

- -
CRNRRARRY wa CRNRRARRY wa

11909763 11909763
Date: 2MAR 2020 15:25:35 ate: 2MAR 2020 17:14:15

Bottom Channel

Spectrum

=]

Ref Level 35.00 dam  Offset 26.35 0B & RBW 1MHz
o At 2008 SWT  Od4ys  VBW 3MHz  Mode Auto FFT
SGL Count 200/200

@®1Pm View

mi[1]

-11.16 dBm|
5.66621820 GHz

et | T A

60 dBm-

CF 5.67 GHz
—

32001 pts

11909763
Pate: 2MAR 2020 16.47.06

Span 60.0 MHz

Top Channel

Result: Pass

Middle Channel
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UL INTERNATIONAL GERMANY GMBH TEST REPORT NO: UL-RPT-RP-11909763-3516-FCC-UNII2C

TEST REPORT VERSION 1.0 ISSUE DATE: 13 MARCH 2020

Transmitter Maximum Power Spectral Density (continued)

Results: 802.11n / HT40 / MCS7 / MIMO / Port 1+2+3+4 / PWL 15/8 dBi Antenna/Port 3

Ref Level 35.00 dam  Offset 26.35 0B & RBW 1MHz Ref Level 35.00 d8m  Offset 26.35 0B & RBW 1MHz
o aut 2043 SWT  S4us  VBW 3MHz  Mode Auto FFT o aut 2008 SWT  S4us  VBW 3MHz  Mode Auto FFT
SGL Count 200/200 SGL Count 200/200
@17m view @17m view
m1[1] -10.26 dBm| m1[1] -10.48 dBm)
a0d 5.50491890 GHz| a0d 5.58756630 GHz|
204 204
10 df 10 df
08 08
0ds x 0ds x
— /’N‘U\-‘\/—-f‘w-—s N T T e
p \ . / A\ \
-20d /{ ‘1\ 20 dfr 1 T
a0d - ‘\ a0d | -
,—/ ’
. - L o
50 dey 50 der
60 d 60 d
CF 5.51 GHz 32001 pts Span 60.0 MHz CF 5.59 GHz 32001 pts Span 60.0 MHz
)il CRNRRARRY wa )il CRNRRARRY wa
11909763 11909763
Date: 2MAR 2020 152616 ate: 2MAR 2020 171457
Bottom Channel Middle Channel
Spectrum a
Ref Level 35.00 dam  Offset 26.35 0B & RBW 1MHz
o att 2048 SWT  S4us  VBW 3MHz  Mode Auto FFT
SGL Count 200/200
017 View
m1[1] -10.49 dBm|
a0d 5.66619570 GHz|
204
10 df
08
-10 d .
e e ]
20 d " \'
20 dBm ] ;
/ \
30 df ] ‘.\
'-’iﬂd"'“"‘_/ = =
50 dey
60 dBm
CF 5.67 GHz 32001 pts Span 60.0 MHz
)il CRNRRARRY wa
11909763
ate: 2MAR 2020 18:47:47
Top Channel
Result: Pass
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UL INTERNATIONAL GERMANY GMBH TEST REPORT NO: UL-RPT-RP-11909763-3516-FCC-UNII2C

TEST REPORT VERSION 1.0 ISSUE DATE: 13 MARCH 2020

Transmitter Maximum Power Spectral Density (continued)

Results: 802.11n / HT40 / MCS7 / MIMO / Port 1+2+3+4 / PWL 15/8 dBi Antenna/ Port 4

Spectrum o Spectrum -
Ref Level 35.00 dam  Offset 26.35 0B & RBW 1MHz Ref Level 35.00 d8m  Offset 26.35 0B & RBW 1MHz
o Att 20d8 SWT  S4us  VBW 3MHz  Mode Auto FFT o Att 2008 SWT  S4us  VBW 3MHz  Mode Auto FFT
SGL Count 200/200 SGL Count 200/200
f@17m View f@17m View
m1[1] -11.07 dBm)| m1[1] -11.69 dBm|
a0d 5.51505110 GHe| a0d 5.59362240 GHz|
204 204
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Date: 2MAR 2020 15:26:58 Date: 2MAR 2020 171538

Bottom Channel

Spectrum

=]

Ref Level 35.00 dam  Offset 26.35 0B & RBW 1MHz
o At 2008 SWT  Od4ys  VBW 3MHz  Mode Auto FFT
SGL Count 200/200

@®1Pm View

mi[1]

-10.67 dBm|
5.66600640 GHz

60 dBm-

CF 5.67 GHz 32001 pts

Span 60.0 MHz

-

11909763
Pate: 2MAR 2020 16.45.28

Top Channel

Result: Pass

Middle Channel
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ISSUE DATE: 13 MARCH 2020

Transmitter Maximum Power Spectral Density (continued)

Results: 802.11ac / HT40 / MCS3 / MIMO / Port 1+2+3+4 / PWL 15/ 8 dBi Antenna

Duty Cycle it L Duty Cycle St 2
Channel Port 1 PSD Cor)r/ec)t/ion Corrected Port 2 PSD Cor¥ec¥ion Corrected
(dBm/MHz) (dB) PSD (dBm/MHz) (dB) PSD
(dBm/MHz) (dBm/MHz)
Bottom -9.0 2.3 -6.7 9.1 2.3 -6.8
Middle -8.1 2.3 -5.8 -10.3 2.3 -8.0
Top -7.9 2.3 -5.6 -10.5 2.3 -8.2
Port 3 Port 4
Channel Port 3 PSD chJ)tr)r/ec(::i/iglr? Corrected Port 4 PSD gg'?rlecc::}[/iglr? Corrected
(dBm/MHz) (dB) PSD (dBm/MHz) (dB) PSD
(dBm/MHz) (dBm/MHz)
Bottom -10.5 2.3 -8.2 -10.5 2.3 -8.2
Middle -10.1 2.3 -7.8 -11.3 2.3 -9.0
Top -10.3 2.3 -8.0 -10.4 2.3 -8.1
Corrected Corrected Corrected Corrected Pcc):r;mlwt;in-]f;4
Channel PSD Port 1 PSD Port 2 PSD Port 3 PSD Port 4 PSD
(dBm/MHz) (dBm/MHz) (dBm/MHz) (dBm/MHz) (dBm/MHz)
Bottom -6.7 -6.8 -8.2 -8.2 -1.8
Middle -5.8 -8.0 -7.8 -9.0 -2.2
Top -5.6 -8.2 -8.0 -8.1 -2.1
Combined
Channel Conducted PSD Limit (dBm/MHz) Margin (dB) Result
(dBm/MHz)
Bottom -1.8 2.9 4.7 Complied
Middle -2.2 2.9 51 Complied
Top -2.1 2.9 5.0 Complied

Result: Pass
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TEST REPORT VERSION 1.0 ISSUE DATE: 13 MARCH 2020

Transmitter Maximum Power Spectral Density (continued)
Results: 802.11ac / HT40 / MCS3 / MIMO / Port 1+2+3+4 / PWL 15/ 8 dBi Antenna/ Port 1

Spectrum o Spectrum -
Ref Level 35.00 dam  Offset 26.35 0B & RBW 1MHz Ref Level 35.00 d8m  Offset 26.35 0B & RBW 1MHz
o At 2008 SWT  S.4us  VBW 3Mdz  Mode Auto FFT o At 2008 SWT  S.4pus  VBW 3MHz  Mode Auto FFT
SGL Count 200/200 SGL Count 200/200
@ 17m View @ 17m View
m1[1] -8.98 dBm| m1[1] -8.13 dBm|
a0d 5.49890780 GHz| a0d 5.57876540 GHz|
20d 20d
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08 08
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- - .
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11908763 11908763
pete: 21 FEB.2020 14:56:02 Jpete: 24 FEB.2020 14.07:38

Bottom Channel Middle Channel
Spectrum [E]

Ref Level 35.00 dam  Offset 26.35 0B & RBW 1MHz

po ALt 20ds SWT 9.4us VBW 3MHz  Mode Auto FFT
SGL Count 200/200

@®1Pm View

mi[1] -7.87 dBm
5.67379110 GHz

-30d / k
e —— —

50 dB

60 dBm-

CF 5.67 GHz 32001 pts Span 60.0 MHz

)il CRNRRARRY wa
11909763
Pate: 21 FEB.2020 15:33.04
Top Channel
Result: Pass
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Transmitter Maximum Power Spectral Density (continued)

Results: 802.11ac / HT40 / MCS3 / MIMO / Port 1+2+3+4 / PWL 15/ 8 dBi Antenna/ Port 2

Spectrum o Spectrum -
Ref Level 35.00 dam  Offset 26.35 0B & RBW 1MHz Ref Level 35.00 d8m  Offset 26.35 0B & RBW 1MHz
o Att 20d8 SWT  S4us  VBW 3MHz  Mode Auto FFT o Att 2008 SWT  S4us  VBW 3MHz  Mode Auto FFT
SGL Count 200/200 SGL Count 200/200
f@17m View f@17m View
m1[1] -9.06 dBm| m1[1] -10.28 dBm|
a0d 5.51759910 GHe| a0d 5.50528360 GHz|
204 204
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Bottom Channel

Spectrum

=)

Ref Level 35.00 dam  Offset 26.35 0B & RBW 1MHz

po ALt 20ds SWT 9.4us VBW 3MHz  Mode Auto FFT
SGL Count 200/200

@®1Pm View

mi[1]

-10.45 dBm|
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60 dBm-

CF 5.67 GHz

32001 pts
- .
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Pate: 21 FEB.2020 1534.23

Span 60.0 MHz

Top Channel

Result: Pass

Middle Channel
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Transmitter Maximum Power Spectral Density (continued)
Results: 802.11ac / HT40 / MCS3 / MIMO / Port 1+2+3+4 / PWL 15/ 8 dBi Antenna/ Port 3

Spectrum o Spectrum -
Ref Level 35.00 dam  Offset 26.35 0B & RBW 1MHz Ref Level 35.00 d8m  Offset 26.35 0B & RBW 1MHz
o Att 20d8 SWT  S4us  VBW 3MHz  Mode Auto FFT o Att 2008 SWT  S4us  VBW 3MHz  Mode Auto FFT
SGL Count 200/200 SGL Count 200/200
f@17m View f@17m View
m1[1] -10.49 dBm| m1[1] -10.11 dBm|
u 5.49503980 GHz| a0d 5.59866600 GHz|
20 20
10 10
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pete: 21 FEB.2020 14:56:40 pete: 24 FEB.2020 14:10:17

Bottom Channel Middle Channel
Spectrum [E]

Ref Level 35.00 dam  Offset 26.35 0B & RBW 1MHz

o At 2008 SWT  Od4ys  VBW 3MHz  Mode Auto FFT
SGL Count 200/200

[ 17m View

mi[1] -10.32 dBm|
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60 dBm-

CF 5.67 GHz 32001 pts Span 60.0 MHz

-
(TN we

11909763
Pate: 21 FEB.2020 153542

Top Channel

Result: Pass
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TEST REPORT VERSION 1.0 ISSUE DATE: 13 MARCH 2020

Transmitter Maximum Power Spectral Density (continued)
Results: 802.11ac / HT40 / MCS3 / MIMO / Port 1+2+3+4 / PWL 15/ 8 dBi Antenna/ Port 4

Ref Level 35.00 dam  Offset 26.35 0B & RBW 1MHz Ref Level 35.00 d8m  Offset 26.35 0B & RBW 1MHz
o aut 2043 SWT  S4us  VBW 3MHz  Mode Auto FFT o aut 2008 SWT  S4us  VBW 3MHz  Mode Auto FFT
SGL Count 200/200 SGL Count 200/200
@17m view @17m view
m1[1] -10.46 dBm| m1[1] -11.29 dBm)
u 5.52121590 GHe| u 5.60107530 GHz|
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Bottom Channel Middle Channel
Spectrum [E]
Ref Level 35.00 dam  Offset 26.35 0B & RBW 1MHz
o att 2048 SWT  S4us  VBW 3MHz  Mode Auto FFT
SGL Count 200/200
017 View
m1[1] -10.39 dBm|
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Top Channel
Result: Pass
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TEST REPORT VERSION 1.0 ISSUE DATE: 13 MARCH 2020

Transmitter Maximum Power Spectral Density (continued)

Results: 802.11ac / HT40 / MCS7 / MIMO / Port 1+2+3+4 / PWL 15/ 8 dBi Antenna

Duty Cycle it L Duty Cycle St 2
Channel Port 1 PSD Cor)r/ec)t/ion Corrected Port 2 PSD Cor¥ec¥ion Corrected
(dBm/MHz) (dB) PSD (dBm/MHz) (dB) PSD
(dBm/MHz) (dBm/MHz)
Bottom -10.4 2.7 7.7 -9.2 2.7 -6.5
Middle 9.4 2.7 -6.7 -11.2 2.7 -8.5
Top 9.4 2.7 -6.7 -11.7 2.7 -9.0
Port 3 Port 4
Channel Port 3 PSD chJ)tr)r/ec(::i/iglr? Corrected Port 4 PSD gg'?rlecc::}[/iglr? Corrected
(dBm/MHz) (dB) PSD (dBm/MHz) (dB) PSD
(dBm/MHz) (dBm/MHz)
Bottom -11.4 2.7 -8.7 -11.8 2.7 9.1
Middle -10.7 2.7 -8.0 -10.9 2.7 -8.2
Top -11.4 2.7 -8.7 -11.7 2.7 -9.0
Corrected Corrected Corrected Corrected Pcc):r;mlwt;in-]f;4
Channel PSD Port 1 PSD Port 2 PSD Port 3 PSD Port 4 PSD
(dBm/MHz) (dBm/MHz) (dBm/MHz) (dBm/MHz) (dBm/MHz)
Bottom 1.7 -6.5 -8.7 -9.1 -2.3
Middle -6.7 -8.5 -8.0 -8.2 -25
Top -6.7 -9.0 -8.7 -9.0 -2.7
Combined
Channel Conducted PSD Limit (dBm/MHz) Margin (dB) Result
(dBm/MHz)
Bottom -2.3 2.9 5.2 Complied
Middle -2.5 2.9 54 Complied
Top -2.7 2.9 5.6 Complied
Result: Pass
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Transmitter Maximum Power Spectral Density (continued)
Results: 802.11ac / HT40 / MCS7 / MIMO / Port 1+2+3+4 / PWL 15/ 8 dBi Antenna/ Port 1

Spectrum o Spectrum -
Ref Level 35.00 dam  Offset 26.35 0B & RBW 1MHz Ref Level 35.00 d8m  Offset 26.35 0B & RBW 1MHz
o Att 20d8 SWT  S4us  VBW 3MHz  Mode Auto FFT o Att 2008 SWT  S4us  VBW 3MHz  Mode Auto FFT
SGL Count 200/200 SGL Count 200/200
@17m view @17m view
m1[1] -10.44 dBm)| m1[1] -9.40 dBm|
a0d 5.51358680 GHz| a0d 5.58613760 GHz|
204 204
10 df 10 df
08 08
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50 dey 50 der
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CF 5.51 GHz 32001 pts Span 60.0 MHz CF 5.59 GHz 32001 pts Span 60.0 MHz
- -
CRNRRARRY wa CRNRRARRY wa
11909763 11909763
Date: 2MAR 2020 155233 Date: 2MAR 2020 171858

Bottom Channel

Spectrum

=]

Ref Level 35.00 dam  Offset 26.35 0B & RBW 1MHz
o At 2008 SWT  Od4ys  VBW 3MHz  Mode Auto FFT
SGL Count 200/200

@®1Pm View

mi[1]

-9.36 dBm|
5.68504640 GHz

60 dBm-

CF 5.67 GHz 32001 pts

Span 60.0 MHz

-

11909763
Pate: 2MAR 2020 17.06:08

Top Channel

Result: Pass

Middle Channel
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ISSUE DATE: 13 MARCH 2020

Transmitter Maximum Power Spectral Density (continued)

Results: 802.11ac / HT40 / MCS7 / MIMO / Port 1+2+3+4 / PWL 15/ 8 dBi Antenna/ Port 2

Spectrum

=]

Ref Level 35.00 dam  Offset 26.35 0B & RBW 1MHz

Spectrum

=]

Ref Level 35.00 dém

Offset 26.95 dB & RBW 1 MHz

Pate: 2MAR 2020 185314

o aut 2043 SWT  S4us  VBW 3MHz  Mode Auto FFT o aut 2008 SWT  S4us  VBW 3MHz  Mode Auto FFT

SGL Count 200/200 SGL Count 200/200

@17m view @17m view
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Bottom Channel

Spectrum

=]

Ref Level 35.00 dam  Offset 26.35 0B & RBW 1MHz
o At 2008 SWT  Od4ys  VBW 3MHz  Mode Auto FFT
SGL Count 200/200

@®1Pm View
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Span 60.0 MHz

Top Channel

Result: Pass

Middle Channel
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